MET:
M ET LabO I‘atO I‘ieS, I n C = Safety Certification - EMI - Telecom Environmental Simulation

914 WEST PATAPSCO AVENUE @ BALTIMORE, MARYLAND 21230-3432 ® PHONE (410) 354-3300 ® FAX (410) 354-3313
33439 WESTERN AVENUE @ UNION CITY, CALIFORNIA 94587 ® PHONE (510) 489-6300 ® FAX (510) 489-6372

3162 BELICK STREET ® SANTA CLARA, CALIFORNIA 95054 ® PHONE (408) 748-3585 ® FAX (510) 489-6372

13301 MCCALLEN PASS ® AUSTIN, TX 78753 ® PHONE (512) 287-2500 ® FAX (512) 287-2513

February 3, 2017

Vuzix Corporation
25 Hendrix Road
West Henrietta, NY 14586

Dear Devrin Talen,

Enclosed is the EMC Wireless test report for compliance testing of the Vuzix Corporation, M300 as tested to
the requirements of Title 47 of the CFR, Ch. 1 (10-1-06 ed.), Title 47 of the CFR, Part 15.407, Subpart E (UNII
2).

Thank you for using the services of MET Laboratories, Inc. If you have any questions regarding these results or
if MET can be of further service to you, please feel free to contact me.

Sincerely yours,
MET LABORATORIES, INC.

' 72 & & Z =

Donald Daniels
Documentation Department

Reference: (\Vuzix Corporation\EMC91667-FCC407 UNII 2 Rev. 4)

Certificates and reports shall not be reproduced except in full, without the written permission of MET Laboratories, Inc.

The Nation’s First Licensed Nationally Recognized Testing Laboratory



NS MIET,

M ET LabO I‘atO I‘IeS, I n C = Safety Certification - EMI - Telecom Environmental Simulation

914 WEST PATAPSCO AVENUE @ BALTIMORE, MARYLAND 21230-3432 ® PHONE (410) 354-3300 ® FAX (410) 354-3313

33439 WESTERN AVENUE @ UNION CITY, CALIFORNIA 94587 ® PHONE (510) 489-6300 ® FAX (510) 489-6372
3162 BELICK STREET ® SANTA CLARA, CALIFORNIA 95054 ® PHONE (408) 748-3585 ® FAX (510) 489-6372
13301 MCCALLEN PASS ® AUSTIN, TX 78753 ® PHONE (512) 287-2500 ® FAX (512) 287-2513

Electromagnetic Compatibility Criteria
Test Report

for the

Vuzix Corporation
Model M300

Tested under
The FCC Certification Rules
contained in
Title 47 of the CFR
15.407 Subpart E

MET Report: EMC91667-FCC407 UNII 2 Rev. 4

February 3, 2017

Prepared For:

Vuzix Corporation
25 Hendrix Road
West Henrietta, NY 14586

Prepared By:

MET Laboratories, Inc.
914 West Patapsco Avenue
Baltimore, MD 21230

Page i of vi

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc.



—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Introduction
M300 CFR Title 47, 15.407 Subpart E

Electromagnetic Compatibility Criteria
Test Report

for the
Vuzix Corporation

Model M300

Tested under
The FCC Certification Rules
contained in

Title 47 of the CFR
15.407 Subpart E
Djed Mouada, Project Engineer Donald Daniels
Electromagnetic Compatibility Lab Documentation Department

Engineering Statement: The measurements shown in this report were made in accordance with the procedures indicated, and the
emissions from this equipment were found to be within the limits applicable. I assume full responsibility for the accuracy and
completeness of these measurements, and for the qualifications of all persons taking them. It is further stated that upon the basis of the
measurements made, the equipment tested is capable of operation in accordance with the requirements of 15.407 of the FCC Rules under
normal use and maintenance.

- (?@7//.1/<(//T .

Asad Bajwa,
Director, Electromagnetic Compatibility Lab

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page ii of viii



CIMET,

Vuzix Corporation

Electromagnetic Compatibility
Introduction

M300 CFR Title 47, 15.407 Subpart E
Report Status Sheet

Revision Report Date Reason for Revision
(%)} January 6, 2017 Initial Issue.
1 January 11, 2017 Addition of FCC ID
2 January 25, 2017 Engineer corrections.
3 February 2, 2017 Engineer corrections.
4 February 3, 2017 Plots added.

MET Report: EMC91667-FCC407 UNII 2 Rev. 4

© 2017, MET Laboratories, Inc.

Page iii of viii




—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Table of Contents

M300

CFR Title 47, 15.407 Subpart E

II.

III.

Iv.

VL
VIIL

Table of Contents

Executive Summary 1
AL PUIPOSE OF TES .ttt ettt e s bt e bt e e s a bt e bt e e s ab e e sat e e s sbeebteesabeesabeesnbeenaeeesabeenees 2
B, EXCCULIVE SUIMMATY ....eetiitieiiiiteeiteettete ettt st ettt ettt sa e ebt e bt et e ea bt eabesbbesbeesbee bt emaesaeesb e e bt enbeenbesnbesmbesaeenaee 2
Equipment Configuration 3
AL OVEIVIEW...utiiiiiieeiieitieete e st e ettt e sttt eeteestbeeasseessbeeasseesssaeasseessseeasseessseansseesssaensseesssaensseensseesseennsaeasseesssesnsseenssesnsees 4
S T S (53 (53 1 1o OSSR 5
[ O KT A 11U 5
D. Description Of TESt SAMPIE.....cc.eieuiiiiiiiieiieieeieete ettt sttt ettt ettt s bt e sbe et e ettt eate s bt e bt ebeenbesmaesaeenaee 5
E. Equipment CONfiGUIAtION. ........cceoiiiiiiiiiiiiiiiieienienitec ettt et ettt e sane st st e st eaeeen e ease s esbeebeesneemnesanenaee 6
F.  SUPPOTt EQUIPINENE ....eeuiiiiiiiiiieiitieeiteette ettt ettt ettt et e e st eesat e e s ab e e bt e e sab e e bt e e sbbeenateessbeebeeesabeenaees 6
G. Ports and Cabling INfOrMAatiON .......coocuiiiiiiriiiiiieeereee ettt ettt et e st e st e e bt e e sabeesabeesabeesaeeesaseenaees 6
H. MOAE OF OPETALION .....eeruiiiiiiieeiieiitieetee et e st et e et e sttt e sttt e sabeesateesabeesateesabeesateessbeesaseessbeensseessseenaseessseensseesasesnnes 7
. Method of Monitoring EUT OPEration .......c.ccicueeriieriieniieeiieenteesieesiteesiteesiteesteesiteessteesaseessseessseesssesssseesssessanes 7
Jo IMOGITICALIONS ..ottt ettt ettt et ettt e sttt e s et e e sab e e sab e e st e e sab e e st e essbeeab e e sbeensbeesabeeabeesabeensseesabeenes 7
a) MoOdifications t0 BUT ........c.oovouiiiiiieieiceeteeteeeee ettt ettt et a et s e et e s aeete et easete et easeseesennenas 7

b) Modifications to Test StANAATd.............c.cooieveuiiiiieeeceeeeee ettt ettt ete e ae e eaeneenas 7

K. Disposition OFf EUT ....cccuuiiiiiiiiiiiiieeteitest sttt ettt e st stt e e st e s it e e s st e e sateessbe e bt e e ssbeenabeessbesnseeenaseenneas 7
Electromagnetic Compatibility Criteria for Intentional Radiators 8
§15.203 Antenna REGUITEIMENT .......cccuuiiriiiiiiieiie ettt ettt ettt e e stte ettt e stte s bt e e bte e beesbteenbbeensbesbaeenseesabeeenseesnses 9
§15.403(1) 26 dB BanAWidth .....cccueiiiiiiiieiieee e ettt st ae e 10
§15.407(a)(2) Maximum Conducted OUtPUt POWET ........coouiiiiiiiiiiiiiiiiie ettt 27
§15.407(a)(2) Maximum Power Spectral Density .........cceeieriiriieiiiiieiieiieeeieec et 94
§15.407(b)(2 —3) & (6 - 7) Undesirable EMISSIONS .......cc..oeieiiiiiiiiiieecitiie e ettt e et e et e e e et e e e etaeeeeans 163
§ 15.407(b)(6) Conducted EMISSIONS ......ccueiiieiiiiiiiiiieeeeitieeeete e et e ettt e e e ettt e e eeeatee e eetaeeeeeaeeeeeeaaeeeeeseeeeeeseeeeanns 217
DFS Requirements and Radar Waveform Description & Calibration 220
A, DEFS REQUITEIMENLS .....eeiuiieiiiiiiiieeite et eite et eette et ett e e bteebteestteesbteestessbte s saeeasee e sbeenseeensbeensteenssesnssesssseensees 221
B.  RAdar TSt WaAVETOTTIIS ....ccuiiiiiiiiiiiiieiiie ettt ettt e et e et e et e st e e baesatbe e abeensaeensbeensaeesbesnssesssesnseas 223
C. Radar Waveform CaliDIatiOn .........ccorieiiiieiriieniieeiieeiteeriteeieeesiteeteessitesbeeesiaesbte e abeessteessseessseessseensseesssesnsees 228
DFS Test Procedure and Test Results 230
AL DS TESE SEIUD 1. uteeeitieetieette ettt ettt ettt e et e et e et e ettt e bbeeabaeeabeeabae e sbeeasae e sbeensbeensbeensseesbessseensseenses 231
B. In-Service Monitoring for Channel Move Time, Channel Closing Time, and Non-Occupancy..................... 232
Test Equipment 235
Certification & User’s Manual Information 237
A, Certification INFOIMATION .......ccviiiiiiiiieeitie ettt e et e et eetaeestaeetaeesaaeesaeessseesseessseessseessseessseessseensses 238
B. Label and User’s Manual INfOrmation ...........cccuieiiieiiieiieeciiesie e eete e esveetae e aeeseveeseaeesaeesaseesseesssaensnas 242

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page iv of viii



—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Table of Contents

M300

CFR Title 47, 15.407 Subpart E

Table 1.
Table 2.
Table 3.
Table 4.
Table 5.
Table 6.
Table 7.
Table 8.
Table 9.

Table 10.
Table 11.
Table 12.
Table 13.
Table 14.
Table 15.
Table 16.
Table 17.
Table 18.
Table 19.

Figure 2.
Figure 3.
Figure 4.

List of Tables
Executive Summary of EMC Part 15.407 ComplianceTesting .........covcueerieeriieniiinieenieenieesieeeieesreeseeesbeeseee e 2
BEUT SUIMIMATY ...ttt ettt ettt ettt e sat ettt e s bt e e sut e e sbt e e abeeshbeesabeesabeesabeesabeesaeeesabeesabeesabaesaseesabaenaseenas 4
RETETEIICES ...ttt et et ettt e bttt sen e s asesaeesae e et enaeenneenneeanesanenreeas 5
EQUipment CONTIGUIATION ...cc..eiutiitiitieitieritete ettt ettt ettt sb e e sb e et e et eat e ebteeb e e bt enbeesbesbtesbeesbee bt embesatesaeesueenbeens 6
SUPPOIt EQUIPIMENL......titiiitieiiieiteitteet ettt ettt sttt e et et e bt e s bt e sbee s bt e bt eat e eat e e bt e ebe e bt enbeembeeabesbaesbeesbeenaeenseenee 6
Ports and Cabling INTOIrMAtION .......cc.eiiiiriiiiiiiiiiieiie ettt ettt et sbte st e st e sbe e bt enteeatesbeenbeens 6
Power Table POrt A (SISO) .....oooeiiieeeiee ettt e et e e et e e e e tae e e e eteaeeeataeeeeetaaeeeeataeeeesseeeenarenas 90
Power Table POrt B (SISO) ....ooo i ettt e e e e et e e e et e e e eaaae e e eetaaeeeeataeeeeaseeeennrenas 91
POWET TabLe IMIIMO ..ottt ettt et ettt ettt s bt e s bt e bt et e at e eateeb e e s bt e bt et e embeeabesaaesaeenae 92
PSD Table POrt A ( SISO) ...ttt ettt sttt et et be s bbbt bttt e e naesbesbesbeeaeennen 158
PSD Table Port B ( SISO) .....eiiiiiiiieetieeeect sttt sttt ettt st sttt et et saesb e sbe et eneen 160
PSD table (IMIMO) .....couiiiiiiiinieetteteeteet ettt ettt sttt ettt et st s bt e ettt eat e eaeesbe e bt et e et e sanesanesaeenaee 162
Conducted Limits for Intentional Radiators from FCC Part 15 § 15.207(Q) ..ccceooveviureeeeeeeeeeireeeeeee e 217
Applicability of DFS Requirements Prior to Use of @ Channel..............cooviieiiiiniiiiiiiiiiceeeiteeeese e 221
Applicability of DFS Requirements During Normal Operation ...........c.eeeveeerieeenieeniieeniieniiieenieeesieesieesieeesieesnne 221
DFS Detection Thresholds for Master or Client Devices Incorporating DFS ...........cccocooiiiiiiiiiniiiicee 222
DFS Response Requireément ValUES ..........coiuiiiiiiiiiiiieeiieeiiestee ettt sttt sttt ettt e b et et e e et saaesaeenaee 222
Pulse Repetition Intervals Values fOr TeSt A ....ccc.ooiiiiiiiiiiieieeeeee ettt ettt s 224
Test EQUIPIMENTE LIS ..couiitietieiieieee ettt ettt ettt ettt e et e s h e e s bt e sbe e bt et e eateebeenb e e bt enbeembeenbesaeesaeenaee 236
List of Figures

Long Pulse Radar Test Signal WavefOrm........coc.eiiiiiiiiiiiiiiiiieeiie ettt ettt sttt e st e s beeeiee e 226
Radiated DFS Calibration BIOCK DIagramm........ccc.eeiuiriiiiiiiiriieiteit ettt sttt et et saee b eaeas 228
TSt SETUP DIAZIAIMI. ¢...eeiitietietiee ettt b e bt e bt bt e st e sa e e s bt e b e e bt esbeeaaesbeesbeenbeenbeeateesteebeeebeanbeensean 231

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page v of viii



CIMET,

Vuzix Corporation

Electromagnetic Compatibility
Table of Contents

M300 CFR Title 47, 15.407 Subpart E
List of Plots

Plot 1. Occupied Bandwidth, OBW, -26dB, BW 20M, Ch 5260M, A MOdE........cccouerriiiniiiniienieenieenieestee et 11
Plot 2. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5260M, AC MOGE .......cccueeriiirieiriienieenieesieeseee st 11
Plot 3. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5260M, N MOdE......c..coriirriiiniiiiienieenieesieeseee e 12
Plot 4. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5280M, A MOdE.........cocuiriimiiiriiiiinieiienteniceneeeee et 12
Plot 5. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5280M, AC MOdE .......ccceeteruiemiieiinienientenieeniee et 13
Plot 6. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5280M, N MOdE.........cecteruiimieriieienienieneenicenieeie et 13
Plot 7. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5320M, A MOdE......c..coctiriimiiiieienienieiterieereeee et 14
Plot 8. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5320M, AC MOdE ......ccceeeiiriiemiiriinienientesieenieeie et 14
Plot 9. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5320M, N MOdE......c.cecueriimiiniiiienienie ettt 15
Plot 10. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5500M, A MOdE€........cccceeriiiriiiriiiniiienieesieeseeesie et 15
Plot 11. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5500M, AC MOdE .........coocuiiriiiriiiniienieenieeneee e 16
Plot 12. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5500M, N MOde........cccceeriiiriieriiinieenieenieeniee et siee e 16
Plot 13. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5560M, A MOdE........cccceeriiiriiiriieniienieenieesiee st 17
Plot 14. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5560M, AC MOdE .........coovuiiriiiriiiniieenieenieesiee e sree e 17
Plot 15. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5560M, N MOde........cccceeritiriieriiiniieenieenieenieesieeseeesvee s 18
Plot 16. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5700M, A MOdE.........ccceeriimieriiiiaieiieiterieeeee e 18
Plot 17. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5700M, AC MOdE ........cccuemierieiiniinieiierieee et 19
Plot 18. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5700M, N MOde........ccceertemuieriiaiinieiieiieniee ittt 19
Plot 19. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5270M, AC MOde ........ccctemiieriiiiiiieiieiierieeeeee e 20
Plot 20. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5270M, N MOde........ccccerimmiiriiiiinieiieiierteeeee e 20
Plot 21. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5310M, AC MOde ........cocumriiiriiiiiiieiieiierceee e 21
Plot 22. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5310M, N MOd€........cccceeriiiriieriiinieenieenieeseee e sree e 21
Plot 23. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5510M, AC MOdE ........ceoviiiriiiniieniiienieenieeseeesieesee e 22
Plot 24. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5510M, N MOd@........cccceeriiiriiiriiiniiienieenieenieesreeseeesvee e 22
Plot 25. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5590M, AC MOdE ........ccoviiiriiiriiiniieniienieentee st 23
Plot 26. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5590M, N MOde........cccceeriiiriierieiniiienitenieeneee e 23
Plot 27. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5670M, AC MOE ........ccceeruieriiriieieeieiiesieese e 24
Plot 28. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5670M, N MoOde.........ccceecirriiiriiiiinieiieeierieeeee e 24
Plot 29. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5290M, AC MOde ........ccceeruiiriieiieieiieiiesee et 25
Plot 30. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5530M, AC MOde ........cocieriiiriiriieieniecieceeee e 25
Plot 31. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5610M, AC MOde ........ccceeruieriieiieienieiierieeee et 26
Plot 32. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5690M, AC MOde ........ccceeruiiiiriieienieiierieeee e 26
Plot 33. Maximum Conducted Output Power, BW 20M, Ch 5260M, A Mode, POrt B ........cccccoviirniiiiniiiiieiieeieeeeeeeee 28
Plot 34. Maximum Conducted Output Power, BW 20M, Ch 5260M, AC Mode, POrt B..........cccceeviiiiniieniiiiiienieenieeeeene 28
Plot 35. Maximum Conducted Output Power, BW 20M, Ch 5260M, N Mode, Port B .......ccccccovviiiniiiniiiniiiiieeniee e 29
Plot 36. Maximum Conducted Output Power, BW 20M, Ch 5260M, A Mode, Port A ........cccceoviiiniiiniieniieiieeeieesreeeeeenn 29
Plot 37. Maximum Conducted Output Power, BW 20M, Ch 5260M, AC Mode, POrt A .........ccccueeviiinieeniienieeniee e 30
Plot 38. Maximum Conducted Output Power, BW 20M, Ch 5260M, N Mode, POrt A ........ccccooviiiniiiiniienieerieeeiee e 30
Plot 39. Maximum Conducted Output Power, BW 20M, Ch 5280M, A Mode, Port B ..........ccccooiiiiiiiiiiieeeeeeeee 31
Plot 40. Maximum Conducted Output Power, BW 20M, Ch 5280M, AC Mode, Port B.........ccccoooiiiiniiiiiiiieeieeeee 31
Plot 41. Maximum Conducted Output Power, BW 20M, Ch 5280M, N Mode, Port B ..........ccccoiiiiiiiiiiiieeeeeeceee 32
Plot 42. Maximum Conducted Output Power, BW 20M, Ch 5280M, A Mode, Port A .......ccccccoviiiiiiiniiiniicieeeeceeeee 32
Plot 43. Maximum Conducted Output Power, BW 20M, Ch 5280M, AC Mode, POrt A ........ccoooueeiiiinieiniiereeeieeneeeeene 33
Plot 44. Maximum Conducted Output Power, BW 20M, Ch 5280M, N Mode, Port A .......cccccooiiiiniiiniiiniicieeeeceeeeee 33
Plot 45. Maximum Conducted Output Power, BW 20M, Ch 5320M, A Mode, Port B ........ccccoviiiniiiiiieiieeieeeiee e 34
Plot 46. Maximum Conducted Output Power, BW 20M, Ch 5320M, AC Mode, POrt B..........cccceeriiiniieniieiieeniie e 34
Plot 47. Maximum Conducted Output Power, BW 20M, Ch 5320M, N Mode, POrt B ........cccccoovvieniiiniieniieiieeeiee e 35
Plot 48. Maximum Conducted Output Power, BW 20M, Ch 5320M, A Mode, POrt A .......cccceeviieniiiiniieniieiieeeiee e 35
Plot 49. Maximum Conducted Output Power, BW 20M, Ch 5320M, AC Mode, POrt A .........ccccvveviierieenieerieeeieesveesneenn 36
Plot 50. Maximum Conducted Output Power, BW 20M, Ch 5320M, N Mode, Port A .......cccceoiiiiiiiiniiiiiciicceeceeeeee 36
Plot 51. Maximum Conducted Output Power, BW 20M, Ch 5500M, A Mode, Port B .......ccccccooiiiiiiiniiiiiiiiieeceeeeee 37
Plot 52. Maximum Conducted Output Power, BW 20M, Ch 5500M, AC Mode, Port B.........ccoooeiiiiiniiiniiiiceicceeeee 37
Plot 53. Maximum Conducted Output Power, BW 20M, Ch 5500M, N Mode, Port B .......ccccccooiiiiiiiniiiiiiiicceceeeeee 38
MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page vi of viii



—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Table of Contents

M300 CFR Title 47, 15.407 Subpart E

Plot 54. Maximum Conducted Output Power, BW 20M, Ch 5500M, A Mode, Port A ........ccccooeiiiiiiniiniiieecieeeee 38
Plot 55. Maximum Conducted Output Power, BW 20M, Ch 5500M, AC Mode, Port A ........ccccoooiiiiiniiniiiiiinicieneeee 39
Plot 56. Maximum Conducted Output Power, BW 20M, Ch 5500M, N Mode, Port A .......cccccooeiiiiiiniiniiniieeieieneeeen 39
Plot 57. Maximum Conducted Output Power, BW 20M, Ch 5560M, A Mode, Port B ........cccccooiiiniiiniiiiiiiiiecieceeee 40
Plot 58. Maximum Conducted Output Power, BW 20M, Ch 5560M, AC Mode, Port B..........cccceoriiiiniinniiiiiceieeeeeen 40
Plot 59. Maximum Conducted Output Power, BW 20M, Ch 5560M, N Mode, Port B ........cccccooviiiniiiiiiiniieiiieeieceeeeee 41
Plot 60. Maximum Conducted Output Power, BW 20M, Ch 5560M, A Mode, POrt A .......ccccoiviiiniiiiiiiiieeeeee e 41
Plot 61. Maximum Conducted Output Power, BW 20M, Ch 5560M, AC Mode, POrt A .........ccooeeriieniinniieniieeiee e 42
Plot 62. Maximum Conducted Output Power, BW 20M, Ch 5560M, N Mode, Port A .......cccccooeiiiiiiniiniiiecieeeee 42
Plot 63. Maximum Conducted Output Power, BW 20M, Ch 5700M, A Mode, Port B ........ccccooeiiiiiiniiniiiiiicieneens 43
Plot 64. Maximum Conducted Output Power, BW 20M, Ch 5700M, AC Mode, Port B.........cccccociiiiniiniiniiiniiieneens 43
Plot 65. Maximum Conducted Output Power, BW 20M, Ch 5700M, N Mode, Port B ........ccccccceioiiiiiniiniiiiieieees 44
Plot 66. Maximum Conducted Output Power, BW 20M, Ch 5700M, A Mode, Port A ........ccccooiiiiiiiniiniinieeeieeee 44
Plot 67. Maximum Conducted Output Power, BW 20M, Ch 5700M, AC Mode, Port A ........ccccoooiiiiiniiniiiiiccienieeees 45
Plot 68. Maximum Conducted Output Power, BW 20M, Ch 5700M, N Mode, Port A ........cccceoviieriiiiniieniienieeeiee e 45
Plot 69. Maximum Conducted Output Power, BW 40M, Ch 5270M, AC Mode, POrt B..........cccceeviiiniinniiiiiienieenieeeeenn 46
Plot 70. Maximum Conducted Output Power, BW 40M, Ch 5270M, N Mode, Port B .......ccccccoviiiniiiniiiiieiiecieceeeee 46
Plot 71. Maximum Conducted Output Power, BW 40M, Ch 5270M, AC Mode, POrt A .......ccccooveeviieniieniieniieeiee e 47
Plot 72. Maximum Conducted Output Power, BW 40M, Ch 5270M, N Mode, POrt A .......ccccoiviiiniiiiiieniieeeeeiee e 47
Plot 73. Maximum Conducted Output Power, BW 40M, Ch 5310M, AC Mode, POrt B..........ccoceeviiiiniinniiiiiiieniierieeneen 48
Plot 74. Maximum Conducted Output Power, BW 40M, Ch 5310M, N Mode, Port B .........c.cccoiiiiiiiniiiiieeeieee 48
Plot 75. Maximum Conducted Output Power, BW 40M, Ch 5310M, AC Mode, Port A ........cccceooiiiiiiiiiiteeeeeeeee 49
Plot 76. Maximum Conducted Output Power, BW 40M, Ch 5310M, N Mode, Port A .........cccooiiiiiiiiiiieieeeeeeee 49
Plot 77. Maximum Conducted Output Power, BW 40M, Ch 5510M, AC Mode, Port B.........ccccoooiiiiiiiniiiiieiieceee 50
Plot 78. Maximum Conducted Output Power, BW 40M, Ch 5510M, N Mode, Port B ...........ccccoiiiiiiiiiiiiieeeeee 50
Plot 79. Maximum Conducted Output Power, BW 40M, Ch 5510M, AC Mode, POrt A ........ccccoooiiiiiniinieeeeeeeeeieeenn 51
Plot 80. Maximum Conducted Output Power, BW 40M, Ch 5510M, N Mode, POrt A .......ccccoiviiiniiiniieniieieeeiee e 51
Plot 81. Maximum Conducted Output Power, BW 40M, Ch 5550M, AC Mode, POrt B..........cccceeviiiniinniiiiiienieenieeneen 52
Plot 82. Maximum Conducted Output Power, BW 40M, Ch 5550M, N Mode, Port B .......ccccccoviiiniiiniiiniiiiieeieceieeee 52
Plot 83. Maximum Conducted Output Power, BW 40M, Ch 5550M, AC Mode, POrt A .........ccocueeviierieeniieiieeniee e 53
Plot 84. Maximum Conducted Output Power, BW 40M, Ch 5550M, N Mode, POrt A .......ccccovviiiniiiniieniieiieeeiee e 53
Plot 85. Maximum Conducted Output Power, BW 40M, Ch 5670M, AC Mode, Port B.........cccoooiiiiiiiiiiieieiieeeee 54
Plot 86. Maximum Conducted Output Power, BW 40M, Ch 5670M, N Mode, Port B ...........ccccoiiiiiiiiiiiieeeeeee 54
Plot 87. Maximum Conducted Output Power, BW 40M, Ch 5670M, AC Mode, Port A ........cccoooiiiiiniiiiiieeeeeeeeees 55
Plot 88. Maximum Conducted Output Power, BW 40M, Ch 5670M, N Mode, Port A .........cccoooeiiiiiiiiieeeeeeeeeeeee 55
Plot 89. Maximum Conducted Output Power, BW 80M, Ch 5290M, AC Mode, Port B.........cccoooiiiiiniiiiiieeecieeeee 56
Plot 90. Maximum Conducted Output Power, BW 80M, Ch 5290M, AC Mode, Port A ........cccoooiiiiiiiiieieeeeeeseeeen 56
Plot 91. Maximum Conducted Output Power, BW 80M, Ch 5530M, AC Mode, Port B..........ccoceeviiiniiiniiiiieeiieeieeeeene 57
Plot 92. Maximum Conducted Output Power, BW 80M, Ch 5530M, AC Mode, POrt A .........ccocueeviierieeniienieeeiee e 57
Plot 93. Maximum Conducted Output Power, BW 80M, Ch 5690M, AC Mode, POrt B..........cccceeviiiiniieniiieiienieeeieeeeenn 58
Plot 94. Maximum Conducted Output Power, BW 80M, Ch 5690M, AC Mode, POrt A .........ccocvveviiierieeniieiieeniee e 58
Plot 95. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, A Mode, Port B ........ccccoeviiiviinnciiiniiennenne 59
Plot 96. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, AC Mode, Port B ........ccccocveeviienciienieennenn. 59
Plot 97. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, N Mode, Port B ..........ccccoooiiiiniiniiiiee. 60
Plot 98. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, A Mode, Port A.........ccoceeviiiniiiniiniienneene 60
Plot 99. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, AC Mode, Port A .......cccccoeveeevieenieenieenneene 61
Plot 100. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, N Mode, Port A.......ccccccovviiiriiinieiniienneene 61
Plot 101. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, A Mode, Port B ........ccccoceiviiiniiinicnneene 62
Plot 102. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, AC Mode, Port B .........ccccceeviivriieniiennnenn. 62
Plot 103. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, N Mode, Port B........cccccoecviiviiinciiiniiennn. 63
Plot 104. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, A Mode, Port A.......ccccevvvvvvieenciienieennnen. 63
Plot 105. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, AC Mode, Port A .........ccccevvvienviienieennnen. 64
Plot 106. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, N Mode, Port A........ccccevcuieriienciienreennnen. 64
Plot 107. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, A Mode, Port B ........c.ccceecviiviiinciinniiennnne 65
Plot 108. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, AC Mode, Port B .........ccccccoviiniiincnnneene 65
Plot 109. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, N Mode, Port B .......cccccoociiiiiniininnneee 66

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page vii of viii



—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Table of Contents

M300 CFR Title 47, 15.407 Subpart E

Plot 110. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, A Mode, Port A.........ccooceevininiinianienen. 66
Plot 111. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, AC Mode, Port A ........cccccoviriiniinieeenen. 67
Plot 112. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, N Mode, Port A........c.cccoeevirviiniinieneennen. 67
Plot 113. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, A Mode, Port B ........c.cccooceiiiiiniinniinnneen. 68
Plot 114. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, AC Mode, Port B ........ccccceevviiniiiniennneen. 68
Plot 115. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, N Mode, Port B .........ccccoceeviiiniiiiniennneene 69
Plot 116. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, A Mode, Port A........ccccovviiiriiinienniienneene 69
Plot 117. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, AC Mode, Port A .........ccoceevviiniienieenneen. 70
Plot 118. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, N Mode, Port A.........c.cccoceevirniniineeneennen. 70
Plot 119. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, A Mode, Port B.........cccoccovininiiniiniennen. 71
Plot 120. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, AC Mode, Port B ........c.cccoceriiniiniincnnnen. 71
Plot 121. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, N Mode, Port B ........c..cccccoviniiniiniennennen. 72
Plot 122. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, A Mode, Port A.........c.ccooceeviniiniineeneennen. 72
Plot 123. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, AC Mode, Port A ........cccccooeriiniinieneannen. 73
Plot 124. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, N Mode, Port A........cccccovviiviieniieniienneen. 73
Plot 125. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, A Mode, Port A........ccceovviiiviinniieniienneen. 74
Plot 126. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, A Mode, Port B ........cccccoeciiiviiniiiniieneene 74
Plot 127. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, AC Mode, Port A .........cccceevvierviienieenneen. 75
Plot 128. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, AC Mode, Port B ........ccccccevvivviiiniinnneen. 75
Plot 129. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, N Mode, Port A........cccceeviiiviinniieniienneene 76
Plot 130. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, N Mode, Port B ...........ccccceviiiiniiniiieen. 76
Plot 131. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, AC Mode, Port B ........cccccooeniniiiinienen. 77
Plot 132. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, N Mode, Port B ...........ccccceviniiniinianienen. 77
Plot 133. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, AC Mode, Port A ........cccccoviriiniinieeenen. 78
Plot 134. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, N Mode, Port A.........cccccoceevirvinienieneennen. 78
Plot 135. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, AC Mode, Port B .......cc.ccooeniniiniincnnnen. 79
Plot 136. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, N Mode, Port B .........c.ccocevviiiniinniinnnenn. 79
Plot 137. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, AC Mode, Port A .........ccoceevievneeenieennnenn 80
Plot 138. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, N Mode, Port A........ccccoovviiniieniieniiennene 80
Plot 139. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, AC Mode, Port A .........ccceevvienivenieennenn. 81
Plot 140. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, AC Mode, Port B .........ccccceevvieriieniiennenn. 81
Plot 141. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, N Mode, Port A...........cccoceeiirnenienieneennen. 82
Plot 142. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, N Mode, Port B ...........ccccoeiiniiniiiiienen. 82
Plot 143. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, AC Mode, Port B ........ccccooiniininiieenen. 83
Plot 144. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, N Mode, Port B ...........ccccceiiniiniiniieenen. 83
Plot 145. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, AC Mode, Port A ........cccccoviriiniiniecenen. 84
Plot 146. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, N Mode, Port A..........cccccoeviniininienienen. 84
Plot 147. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, AC Mode, Port B .........ccccccevvvivviiinieenncnn. 85
Plot 148. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, N Mode, Port B ........c.cccoocuivviiinciiiniiennenne 85
Plot 149. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, AC Mode, Port A .........ccccoevviveiieniiennennn 86
Plot 150. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, N Mode, Port A........cccceevvviiviienciieniiennenne 86
Plot 151. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5290M, AC Mode, Port B .........ccccceevvivriienieennneen. 87
Plot 152. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5290M, AC Mode, Port A .........ccccevvvivrivenreennennn 87
Plot 153. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5530M, AC Mode, Port B ........cc.ccoconiiniiiienen. 88
Plot 154. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5530M, AC Mode, Port A .........ccoceevieinieenieenneen. 88
Plot 155. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5690M, AC Mode, Port B .........ccccccooveiniiiniennneene 89
Plot 156. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5690M, AC Mode, Port A .........cccceevviinieenieenneene 89
Plot 157. Power Spectral, MIMO, BW 20M, Ch 5260M, A Mode, POrt B........c.cooiiiiiiiiiiiiiiceeeeceeeeeeee 95
Plot 158. Power Spectral, MIMO, BW 20M, Ch 5260M, AC Mode, POTt B ........ccccoiiiiiiiieiieiieeeceeiee e 95
Plot 159. Power Spectral, MIMO, BW 20M, Ch 5260M, N Mode, POrt B.........ccccoouiiriiiniieiiecieeniee sttt 96
Plot 160. Power Spectral, MIMO, BW 20M, Ch 5260M, A Mode, POTt A ......cccooiiiiiiieiiienieeeiteniee e sree v e svee e 96
Plot 161. Power Spectral, MIMO, BW 20M, Ch 5260M, AC Mode, POTt A ........coooiiiiiieiiienieeeieesiee ettt 97
Plot 162. Power Spectral, MIMO, BW 20M, Ch 5260M, N Mode, POTt A ......ccc.coviiiiriierieenieenitenteesieesveesreesveesveesnee s 97
Plot 163. Power Spectral, MIMO, BW 20M, Ch 5280M, A Mode, POrt B.......cccccoooiiiiiiiniieiiecieereeceeee e 98
Plot 164. Power Spectral, MIMO, BW 20M, Ch 5280M, AC Mode, POrt B ........ccoccoiiiiiiiiiiiieieeeeceeeeeeeeee 98
Plot 165. Power Spectral, MIMO, BW 20M, Ch 5280M, N Mode, POrt B........c..cooiiiiiiiiiiiiiiieeeeceeceeeee 99

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page viii of viii



CIMET,

Vuzix Corporation

M300

Electromagnetic Compatibility
Table of Contents
CFR Title 47, 15.407 Subpart E

Plot 166.
Plot 167.
Plot 168.
Plot 169.
Plot 170.
Plot 171.
Plot 172.
Plot 173.
Plot 174.
Plot 175.
Plot 176.
Plot 177.
Plot 178.
Plot 179.
Plot 180.
Plot 181.
Plot 182.
Plot 183.
Plot 184.
Plot 185.
Plot 186.
Plot 187.
Plot 188.
Plot 189.
Plot 190.
Plot 191.
Plot 192.
Plot 193.
Plot 194.
Plot 195.
Plot 196.
Plot 197.
Plot 198.
Plot 199.
Plot 200.
Plot 201.
Plot 202.
Plot 203.
Plot 204.
Plot 205.
Plot 206.
Plot 207.
Plot 208.
Plot 209.
Plot 210.
Plot 211.
Plot 212.
Plot 213.
Plot 214.
Plot 215.
Plot 216.
Plot 217.
Plot 218.
Plot 219.
Plot 220.
Plot 221.

Power Spectral, MIMO, BW 20M, Ch 5280M, A Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5280M, AC Mode, Port A.................
Power Spectral, MIMO, BW 20M, Ch 5280M, N Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5320M, A Mode, PortB...................
Power Spectral, MIMO, BW 20M, Ch 5320M, AC Mode, Port B ................
Power Spectral, MIMO, BW 20M, Ch 5320M, N Mode, Port B...................
Power Spectral, MIMO, BW 20M, Ch 5320M,A Mode, Port A ...................
Power Spectral, MIMO, BW 20M, Ch 5320M, AC Mode, Port A.................
Power Spectral, MIMO, BW 20M, Ch 5320M, N Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5500M, A Mode, PortB...................
Power Spectral, MIMO, BW 20M, Ch 5500M, AC Mode, Port B ................
Power Spectral, MIMO, BW 20M, Ch 5500M, N Mode, Port B...................
Power Spectral, MIMO, BW 20M, Ch 5500M, A Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5500M, AC Mode, Port A................
Power Spectral, MIMO, BW 20M, Ch 5500M, N Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5560M, A Mode, PortB...................
Power Spectral, MIMO, BW 20M, Ch 5560M, AC Mode, Port B ................
Power Spectral, MIMO, BW 20M, Ch 5560M, N Mode, Port B...................
Power Spectral, MIMO, BW 20M, Ch 5560M, A Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5560M, AC Mode, Port A................
Power Spectral, MIMO, BW 20M, Ch 5560M, N Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5700M, A Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5700M, A Mode, PortB...................
Power Spectral, MIMO, BW 20M, Ch 5700M, AC Mode, Port A................
Power Spectral, MIMO, BW 20M, Ch 5700M, AC Mode, PortB ................
Power Spectral, MIMO, BW 20M, Ch 5700M, N Mode, Port A ..................
Power Spectral, MIMO, BW 20M, Ch 5700M, N Mode, Port B...................
Power Spectral, MIMO, BW 40M, Ch 5270M, AC Mode, Port B ................
Power Spectral, MIMO, BW 40M, Ch 5270M, N Mode, Port B...................
Power Spectral, MIMO, BW 40M, Ch 5270M, AC Mode, Port A.................
Power Spectral, MIMO, BW 40M, Ch 5270M, N Mode, Port A ..................
Power Spectral, MIMO, BW 40M, Ch 5310M, AC Mode, Port B ................
Power Spectral, MIMO, BW 40M, Ch 5310M, N Mode, Port B...................
Power Spectral, MIMO, BW 40M, Ch 5310M, AC Mode, Port A.................
Power Spectral, MIMO, BW 40M, Ch 5310M, N Mode, Port A ..................
Power Spectral, MIMO, BW 40M, Ch 5510M, N Mode, PortB...................
Power Spectral, MIMO, BW 40M, Ch 5510M, AC Mode, Port A.................
Power Spectral, MIMO, BW 40M, Ch 5510M, AC Mode, Port B ................
Power Spectral, MIMO, BW 40M, Ch 5510M, N Mode, Port A ..................
Power Spectral, MIMO, BW 40M, Ch 5550M, AC Mode, Port B ................
Power Spectral, MIMO, BW 40M, Ch 5550M, N Mode, Port B...................
Power Spectral, MIMO, BW 40M, Ch 5550M, AC Mode, Port A................
Power Spectral, MIMO, BW 40M, Ch 5550M, N Mode, Port A ..................
Power Spectral, MIMO, BW 40M, Ch 5670M, AC Mode, Port B ................
Power Spectral, MIMO, BW 40M, Ch 5670M, N Mode, PortB...................
Power Spectral, MIMO, BW 40M, Ch 5670M, AC Mode, Port A................
Power Spectral, MIMO, BW 40M, Ch 5670M, N Mode, Port A ..................
Power Spectral, MIMO, BW 80M, Ch 5290M, AC Mode, Port B ................
Power Spectral, MIMO, BW 80M, Ch 5290M, AC Mode, Port A ................
Power Spectral, MIMO, BW 80M, Ch 5530M, AC Mode, Port B ................
Power Spectral, MIMO, BW 80M, Ch 5530M, AC Mode, Port A................
Power Spectral, MIMO, BW 80M, Ch 5690M, AC Mode, Port B ................
Power Spectral, MIMO, BW 80M, Ch 5690M, AC Mode, Port A................
Power Spectral, BW 20M, Ch 5260M, A Mode, Port B ..........ccceevvvennennee.
Power Spectral, BW 20M, Ch 5260M, AC Mode, PortB ...........cccceeeienee.
Power Spectral, BW 20M, Ch 5260M, N Mode, Port B ..........cccccceceieiennee.

MET Report: EMC91667-FCC407 UNII 2 Rev. 4

© 2017, MET Laboratories, Inc.

Page ix of viii



— 1

S2MET:
Vuzix Corporation
M300

Electromagnetic Compatibility
Table of Contents
CFR Title 47, 15.407 Subpart E

Plot 222. Power Spectral, BW 20M, Ch 5260M, A Mode, Port A..........cccccueeeeee.

Plot 223. Power Spectral, BW 20M, Ch 5260M, AC Mode, Port A

Plot 224. Power Spectral, BW 20M, Ch 5260M, N Mode, Port A..........c..cccueeueee.
Plot 225. Power Spectral, BW 20M, Ch 5280M, A Mode, Port B ........cc...cccccne

Plot 226. Power Spectral, BW 20M, Ch 5280M, AC Mode, Port B

Plot 227. Power Spectral, BW 20M, Ch 5280M, N Mode, Port B .........c...ccccec..e
Plot 228. Power Spectral, BW 20M, Ch 5280M, A Mode, Port A........cccccceevueene

Plot 229. Power Spectral, BW 20M, Ch 5280M, AC Mode, Port A

Plot 230. Power Spectral, BW 20M, Ch 5280M, N Mode, Port A..........cccccueeeeee.
Plot 231. Power Spectral, BW 20M, Ch 5320M, A Mode, PortB ............cccc....

Plot 232. Power Spectral, BW 20M, Ch 5320M, AC Mode, Port B

Plot 233. Power Spectral, BW 20M, Ch 5320M, N Mode, PortB .............cccc......
Plot 234. Power Spectral, BW 20M, Ch 5320M, A Mode, Port A.........cccccccueeeeee.

Plot 235. Power Spectral, BW 20M, Ch 5320M, AC Mode, Port A

Plot 236. Power Spectral, BW 20M, Ch 5320M,N Mode, Port A..........cccceevueenne
Plot 237. Power Spectral, BW 20M, Ch 5500M, A Mode, Port B ........c..cccceuene

Plot 238. Power Spectral, BW 20M, Ch 5500M, AC Mode, Port B

Plot 239. Power Spectral, BW 20M, Ch 5500M, N Mode, Port B ........cc.ccccecueene
Plot 240. Power Spectral, BW 20M, Ch 5500M, A Mode, Port A........cccceeeueenne

Plot 241. Power Spectral, BW 20M, Ch 5500M, AC Mode, Port A

Plot 242. Power Spectral, BW 20M, Ch 5500M, N Mode, Port A.............cccce..e.
Plot 243. Power Spectral, BW 20M, Ch 5560M, A Mode, PortB .............c..c......

Plot 244. Power Spectral, BW 20M, Ch 5560M, AC Mode, Port B

Plot 245. Power Spectral, BW 20M, Ch 5560M, N Mode, Port B .............c.........
Plot 246. Power Spectral, BW 20M, Ch 5560M, A Mode, Port A............ccccee.e.

Plot 247. Power Spectral, BW 20M, Ch 5560M, AC Mode, Port A

Plot 248. Power Spectral, BW 20M, Ch 5560M, N Mode, Port A........cc.ccceevueenee
Plot 249. Power Spectral, BW 20M, Ch 5700M, A Mode, Port B ........cc.ccccocuene

Plot 250. Power Spectral, BW 20M, Ch 5700M, AC Mode, Port B

Plot 251. Power Spectral, BW 20M, Ch 5700M, N Mode, Port B .........c.c.ccccueenee
Plot 252. Power Spectral, BW 20M, Ch 5700M, A Mode, Port A........cccceeeuennne

Plot 253. Power Spectral, BW 20M, Ch 5700M, AC Mode, Port A

Plot 254. Power Spectral, BW 20M, Ch 5700M, N Mode, Port A........cc.cccceeueenee

Plot 255. Power Spectral, BW 40M, Ch 5270M, AC Mode, Port B

Plot 256. Power Spectral, BW 40M, Ch 5270M, N Mode, Port B .........c.c.ccccc...
Plot 257. Power Spectral, BW 40M, Ch 5270M,AC Mode, Port A .......c.c.cccceeene
Plot 258. Power Spectral, BW 40M, Ch 5270M, N Mode, Port A.........ccccceevueenene

Plot 259. Power Spectral, BW 40M, Ch 5310M, AC Mode, Port B

Plot 260. Power Spectral, BW 40M, Ch 5310M, N Mode, Port B ........c.c.ccccueene

Plot 261. Power Spectral, BW 40M, Ch 5310M, AC Mode, Port A

Plot 262. Power Spectral, BW 40M, Ch 5310M, N Mode, Port A........c.cceeevueenne

Plot 263. Power Spectral, BW 40M, Ch 5510M, AC Mode, Port B

Plot 264. Power Spectral, BW 40M, Ch 5510M, N Mode, Port B ..........c.cceueene

Plot 265. Power Spectral, BW 40M, Ch 5510M, AC Mode, Port A

Plot 266. Power Spectral, BW 40M, Ch 5510M, N Mode, Port A........ccccceevueenne

Plot 267. Power Spectral, BW 40M, Ch 5550M, AC Mode, Port B

Plot 268. Power Spectral, BW 40M, Ch 5550M, N Mode, Port B ........cc...ccccce.e

Plot 269. Power Spectral, BW 40M, Ch 5550M, AC Mode, Port A

Plot 270. Power Spectral, BW 40M, Ch 5550M, N Mode, Port A.........cccoeevuennne

Plot 271. Power Spectral, BW 40M, Ch 5670M, AC Mode, Port B

Plot 272. Power Spectral, BW 40M, Ch 5670M, N Mode, Port B ..........c.cccueene

Plot 273. Power Spectral, BW 40M, Ch 5670M, AC Mode, Port A

Plot 274. Power Spectral, BW 40M, Ch 5670M, N Mode, Port A..........cccoeevueenene

Plot 275. Power Spectral, BW 80M, Ch 5290M, AC Mode, Port B
Plot 276. Power Spectral, BW 80M, Ch 5290M, AC Mode, Port A
Plot 277. Power Spectral, BW 80M, Ch 5530M, AC Mode, Port B

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc.

Page x of viii



CIMET,

Vuzix Corporation

Electromagnetic Compatibility
Table of Contents

M300 CFR Title 47, 15.407 Subpart E

Plot 278. Power Spectral, BW 80M, Ch 5530M, AC Mode, POrt A ........ccooiiiiiiiiiiiiiiteteeeeeee et 155
Plot 279. Power Spectral, BW 80M, Ch 5690M, AC Mode, Port B ..........cociiiiiiiiiiiiiiiieeeeeee et 156
Plot 280. Power Spectral, BW 80M, Ch 5690M, AC Mode, POrt A ..........cooiiiiiiiiiiiiiieeeeeeeeeee et 156
Plot 281. Undesirable Emissions, Average Band Edge BW 20M — CH 5320M A Mode.........ccceeercrerieniienecneenieniienenne 164
Plot 282. Undesirable Emissions, Average Band Edge BW 20M — CH 5320M AC MoOde ......coccuevviiiinienniienieenieenreeee 164
Plot 283. Undesirable Emissions, Average Band Edge BW 20M — CH 5320M N Mode ........cooviiiniiiinienniiinieeieeieeee. 165
Plot 284. Undesirable Emissions, Average Band Edge BW 20M — CH 5500M A Mode.........ccceceeciercierieneeneenienieenenne 165
Plot 285. Undesirable Emissions, Average Band Edge BW 20M — CH 5500M AC MoOde ......cccceeeviienienniiinieenieenieeee 166
Plot 286. Undesirable Emissions, Average Band Edge BW 20M — CH 5500M N Mode........ccccevieienienienieneeneenieeiene 166
Plot 287. Undesirable Emissions, Average Band Edge BW 40M — CH 5310M AC MoOde ......cccoverierienienienieneeieeiene 167
Plot 288. Undesirable Emissions, Average Band Edge BW 40M — CH 5310M N Mode........ccoceevirienienienieneeneenieeiene 167
Plot 289. Undesirable Emissions, Average Band Edge BW 40M — CH 5510M AC MoOde ......cccooeeiirienienienienienieeiene 168
Plot 290. Undesirable Emissions, Average Band Edge BW 40M — CH 5510M N Mode........ccoceevirnienienienieneeneenieeienne 168
Plot 291. Undesirable Emissions, Average Band Edge BW 80M — CH 5290M AC MoOde ......cc.cooeeierienienieneenienieeiene 169
Plot 292. Undesirable Emissions, Average Band Edge BW 80M — CH 5530M AC Mode ......c..cocoeevercienieneeneenceniennene 169
Plot 293. Undesirable Emissions, Peak Band Edge BW 20M — CH 5320M A MoOde.......ccccoviiimiiiniiienieeieenieenieeseeees 170
Plot 294. Undesirable Emissions, Peak Band Edge BW 20M — CH 5320M AC MOde.......cccceeeviirniiienieenieenieenieesveeee 170
Plot 295. Undesirable Emissions, Peak Band Edge BW 20M — CH 5320M N Mode........cccovtiimiiiniienieinieenieeieesreeee 171
Plot 296. Undesirable Emissions, Peak Band Edge BW 20M — CH 5500M A MoOde........cccooiiimiiiniiienieinieenieenieesreeees 171
Plot 297. Undesirable Emissions, Peak Band Edge BW 20M — CH 5500M AC MOde.......cccceeemiirniienieeniienieenieesveeee 172
Plot 298. Undesirable Emissions, Peak Band Edge BW 20M — CH 5500M N Mode........ccccovteiieiiriienienie e 172
Plot 299. Undesirable Emissions, Peak Band Edge BW 40M — CH 5310M AC Mode .......ccoceerieiiriierienieiienceneeee e 173
Plot 300. Undesirable Emissions, Peak Band Edge BW 40M — CH 5310M N Mode........cceooiemieniriienienienie e 173
Plot 301. Undesirable Emissions, Peak Band Edge BW 40M — CH 5510M AC MoOde ........ccceiieniiriienieiieiieneenceee e 174
Plot 302. Undesirable Emissions, Peak Band Edge BW 40M — CH 5510M N Mode.......ccceoiemieiirienienie e 174
Plot 303. Undesirable Emissions, Peak Band Edge BW 80M — CH 5290M AC Mode ........cccevieiiriieriienienieneeneeieeeeee 175
Plot 304. Undesirable Emissions, Peak Band Edge BW 80M — CH 5530M AC MOde.......cccceeeviirniiienienniienieenieesreeee 175
Plot 305. Undesirable Emissions, Average Band Edge, 20Mz — 5725, A MOde........cooouvivieiniiiniiiiienieeriteerteeee e 176
Plot 306. Undesirable Emissions, Peak Band Edge, 20Mz — 5725, A MOAE .......cooviiriiiiiniieiieieeteereeeite et 176
Plot 307. Undesirable Emissions, Average Band Edge, 20Mz — 5725, AC MOdE ......cccooviieriiiinieiniienieenieeseeeie e 177
Plot 308. Undesirable Emissions, Peak Band Edge, 20Mz — 5725, AC MOde.......cceovviiiniieiiiiiieeiieeieeite et 177
Plot 309. Undesirable Emissions, Average Band Edge, 40Mz — 5725, AC MoOde ........cocoviiiiinieiieeeeee et 178
Plot 310. Undesirable Emissions, Peak Band Edge, 40Mz — 5725, AC MOde@......cccceeiuieiieiinieniesieeeee et 178
Plot 311. Undesirable Emissions, Average Band Edge, 20Mz — 5725, N MoOde.......cccceeiuiriirienieiieeeie et 179
Plot 312. Undesirable Emissions, Peak Band Edge, 20Mz — 5725, N MOde .....c..coiiiiiieiiiniinienieseeeeie et 179
Plot 313. Undesirable Emissions, Average Band Edge, 40Mz — 5725, N MoOde........cccoeiiiriinienieiieeeie e 180
Plot 314. Undesirable Emissions, Peak Band Edge, 40Mz — 5725, N MOde .....c..coiiiiiiiiiiniinieiieseeeee et 180
Plot 315. Undesirable Emissions, Average Band Edge, BW 80M CH 5725M, AC MOdE€ .......ccocevviienieenieenieenieenreeees 181
Plot 316. Undesirable Emissions, Peak Band Edge, BW 80M CH 5725M, AC MOdE .......ccooviiriiiniienieiiiienieenieesveeees 181
Plot 317. Undesirable Emissions, Average A, 20M, 5260, 1-7TGHZ ......ccccceooviiriiiiniiiieiieeie ettt 182
Plot 318. Undesirable Emissions, Average A, 20M, 5280, 1-7TGHZ ......ccccceoviiriiiiniiiieeteete ettt 182
Plot 319. Undesirable Emissions, Average A, 20M, 5320, 1-7TGHZ ......cccceoviiiiiiinieiieeteete ettt e 183
Plot 320. Undesirable Emissions, Average A, 20M, 5500, 1-7TGHZ ......ccccueoviiiiiiiinieiiteteett ettt 183
Plot 321. Undesirable Emissions, Average A, 20M, 5600, 1-7TGHZ ........cccooeiiiiiiiiiiee ettt 184
Plot 322. Undesirable Emissions, Average A, 20M, 5700, 1-7TGHZ ......ccccccoiiiiiiiiiiiiiieett ettt 184
Plot 323. Undesirable Emissions, Average AC, 20M, 5260, 1-7GHZ.........coooeriiiiiiiiiiiiieeteeeteeeeete e 185
Plot 324. Undesirable Emissions, Average AC, 20M, 5280, 1-7GHZ....c...ccoviiiiiiiiiiiiiiieetceeteeeeete e 185
Plot 325. Undesirable Emissions, Average AC, 20M, 5320, 1-7TGHZ....cc..ccooiiiiiiiiiiniiiiieeceeete et 186
Plot 326. Undesirable Emissions, Average AC, 20M, 5500, 1-7TGHZ........cccccoctiriiniiniiniiiniinieneeseeeete st 186
Plot 327. Undesirable Emissions, Average AC, 20M, 5600, 1-7TGHZ........cccccocuiriiniiiiinniiniinienieeneeeeie st 187
Plot 328. Undesirable Emissions, Average AC, 20M, 5700, 1-7TGHZ........cccccoctiriiniiniiniinienieneeeeeete st 187
Plot 329. Undesirable Emissions, Average AC, 40M, 5270, 1-7TGHZ.........cooverriiinieiiiieiecrit ettt 188
Plot 330. Undesirable Emissions, Average AC, 40M, 5310, 1-7TGHZ.........coovviriiiiriiiiiieieeec et 188
Plot 331. Undesirable Emissions, Average AC, 40M, 5510, 1-7TGHZ.........coovviiiiiiniiiiiieieeie ettt 189
Plot 332. Undesirable Emissions, Average AC, 40M, 5550, 1-7TGHZ....c...ccoooiiiiiiiiiiiiiiiieceetceeeete e 189
Plot 333. Undesirable Emissions, Average AC, 40M, 5670, 1-7TGHZ.........coooiriiiiiiiiiiiiiceeteeeeete e 190

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc.

Page xi of viii



CIMET,

Vuzix Corporation

Electromagnetic Compatibility
Table of Contents

M300 CFR Title 47, 15.407 Subpart E

Plot 334. Undesirable Emissions, Average AC, 80M, 5290, 1-TGHZ........ccccoooiiriiiiiniiiiiiienteeeeeeee et 190
Plot 335. Undesirable Emissions, Average AC, 80M, 5290, 7-18GHZ.........ccccceriiiiiiiiiiiiiiiieeeeeeee et 191
Plot 336. Undesirable Emissions, Average AC, 80M, 5530, 1-7TGHZ........ccccoiiiiiiiiiiiiiiiienieeeeeeee sttt 191
Plot 337. Undesirable Emissions, Average AC, 80M, 5530, 7-18GHZ.......ccccceviiiiiiiiiiiiieeiteee et 192
Plot 338. Undesirable Emissions, Average AC, 80M, 5690, 1-7TGHZ.........cocceviiiiiiiiiiiiieetteece et 192
Plot 339. Undesirable Emissions, Average AC, 80M, 5690, 7-15GHZ........cccceoiviiiiiiiiiiinieiiteeeeeeeete et 193
Plot 340. Undesirable Emissions, AverageN, 20M, 5260, 1-TGHZ .......cccccooiiiiiiiiiiiiiiieec ettt 193
Plot 341. Undesirable Emissions, Average N, 20M, 5280, 1-7TGHZ ......ccccceoviiiiiiiiiiiiiieeceeeee et 194
Plot 342. Undesirable Emissions, Average N, 20M, 5320, 1-7TGHZ ......cccccooeiiiriiniiiiiieeieeseeeeeete sttt 194
Plot 343. Undesirable Emissions, Average N, 20M, 5500, 1-7TGHZ ......c.cccccceriiriiniiiiiiiiieniesieeieeeete st 195
Plot 344. Undesirable Emissions, Average N, 20M, 5600, 1-7TGHZ ......c.cccccceriiriiriiiiiiiiienieieeseeeee st 195
Plot 345. Undesirable Emissions, Average N, 20M, 5700, 1-7TGHZ ......cccccccceiiiriiiiiiiiiiiieienieeieeeete st 196
Plot 346. Undesirable Emissions, Average N, 40M, 5270, 1-7TGHZ ......cccccooeriiiiiiiiiiiiiiieneseeeeeee sttt 196
Plot 347. Undesirable Emissions, Average N, 40M, 5310, 1-7TGHZ ......cccccociiiiriiiiiiiiiiieeeeeeeee st 197
Plot 348. Undesirable Emissions, Average N, 40M, 5510, 1-TGHZ ......cccceoviiiiiiiniiiiieteetceeete et 197
Plot 349. Undesirable Emissions, Average N, 40M, 5550, 1-7TGHZ ......cccccooviiiiiiiniiiititeetc ettt 198
Plot 350. Undesirable Emissions, Average N, 40M, 5670, 1-TGHZ ......ccccceovviiiiiiiiiiiiiiiieetc ettt 198
Plot 351. Undesirable Emissions, Peak A, 20M, 5260, 1-TGHZ ......cccoooeeeeeieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 199
Plot 352. Undesirable Emissions, Peak A, 20M, 5280, 1-TGHZ ......ccooooeeeieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 199
Plot 353. Undesirable Emissions, Peak A, 20M, 5320, 1-TGHZ ......coooooeoeieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 200
Plot 354. Undesirable Emissions, Peak A, 20M, 5500, 1-TGHZ ......ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 200
Plot 355. Undesirable Emissions, Peak A, 20M, 5600, 1-TGHZ .......oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 201
Plot 356. Undesirable Emissions, Peak A, 20M, 5700, 1-TGHZ ......ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 201
Plot 357. Undesirable Emissions, Peak AC, 20M, 5260, 1-TGHZ.......cooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 202
Plot 358. Undesirable Emissions, Peak AC, 20M, 5280, 1-TGHZ.......oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e e 202
Plot 359. Undesirable Emissions, Peak AC, 20M, 5320, 1-TGHZ.........coooouueiiiiiiiieeee et 203
Plot 360. Undesirable Emissions, Peak AC, 20M, 5500, 1-TGHZ......cccoooeeeieieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 203
Plot 361. Undesirable Emissions, Peak AC, 20M, 5600, 1-TGHZ......cccoooveeeeieiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 204
Plot 362. Undesirable Emissions, Peak AC, 20M, 5700, 1-TGHZ......cccoooeeeeeieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 204
Plot 363. Undesirable Emissions, Peak AC, 40M, 5270, 1-TGHZ......cccooeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee et 205
Plot 364. Undesirable Emissions, Peak AC, 40M, 5310, 1-TGHZ.....ccoooeeeeeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 205
Plot 365. Undesirable Emissions, Peak AC, 40M, 5510, 1-TGHZ. ... ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 206
Plot 366. Undesirable Emissions, Peak AC, 40M, 5550, 1-TGHZ. ... oo 206
Plot 367. Undesirable Emissions, Peak AC, 40M, 5670, 1-TGHZ.......o oo 207
Plot 368. Undesirable Emissions, Peak AC, 80M, 5290, 1-TGHZ.........ccooouuiiiiiiiiiiieie e 207
Plot 369. Undesirable Emissions, Peak AC, 80M, 5290, 7-18GHZ.........cccouuuiiiiiiiieiiieie et 208
Plot 370. Undesirable Emissions, Peak AC, 80M, 5530, 1-TGHZ. ... oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 208
Plot 371. Undesirable Emissions, Peak AC, 80M, 5530, T-18GHZ........ccooeeeieieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 209
Plot 372. Undesirable Emissions, Peak AC, 80M, 5690, 1-TGHZ......cccoooeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 209
Plot 373. Undesirable Emissions, Peak AC, 80M, 5690, T-18GHZ.........ccoooeeeieiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 210
Plot 374. Undesirable Emissions, Peak N, 20M, 5260, 1-TGHZ ......cccoooeeeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 210
Plot 375. Undesirable Emissions, Peak N, 20M, 5280, 1-TGHZ ......ccooeoeeeeeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 211
Plot 376. Undesirable Emissions, Peak N, 20M, 5320, 1-TGHZ ......coooeeeeeieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 211
Plot 377. Undesirable Emissions, Peak N, 20M, 5500, 1-TGHZ ......ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 212
Plot 378. Undesirable Emissions, Peak N, 20M, 5600, 1-TGHZ ......cccoooeieiiiiieiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 212
Plot 379. Undesirable Emissions, Peak N, 20M, 5700, 1-TGHZ ......cccoooeiiiiieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 213
Plot 380. Undesirable Emissions, Peak N, 40M, 5270, 1-TGHZ ......cccoooeeeieieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 213
Plot 381. Undesirable Emissions, Peak N, 40M, 5310, 1-TGHZ ......ccooooeiiiiiiieieeeeeeeeeeeeeeeeeeeeeee e 214
Plot 382. Undesirable Emissions, Peak N, 40M, 5510, 1-TGHZ ......ccoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 214
Plot 383. Undesirable Emissions, Peak N, 40M, 5550, 1-TGHZ .....ccoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee et 215
Plot 384. Undesirable Emissions, Peak N, 40M, 5670, 1-TGHZ ......ccooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 215
Plot 385. Undesirable Emissions, UNII2, BEIOW, 1GHZ .......coooeoeiieieeeeeeeeeeeeeeee et e e e e s e ee e e e 216
Plot 386. Conducted Emissions, 15.207(a), Phase LLINE .......cc..ccooiuiiiiiiiiiiiiiie ettt ettt et e e e 218
Plot 387. Conducted Emissions, 15.207(a), NeUtral LiNe ..........cccoueiiiiiiiiiiiiiie ettt e et 219

MET Report: EMC91667-FCC407 UNII 2 Rev. 4

© 2017, MET Laboratories, Inc.

Page xii of viii



CIMET,

Vuzix Corporation
M300

Electromagnetic Compatibility
Abbreviations
CFR Title 47, 15.407 Subpart E; ICES-003; RSS-210

List of Terms and Abbreviations

AC Alternating Current

ACF Antenna Correction Factor

Cal Calibration

d Measurement Distance

dB Decibels

dBpA Decibels above one microamp

dBpVvV Decibels above one microvolt
dBpA/m Decibels above one microamp per meter
dBuV/m Decibels above one microvolt per meter
DC Direct Current

E Electric Field

DSL Digital Subscriber Line

ESD Electrostatic Discharge

EUT Equipment Under Test

f Frequency

FCC Federal Communications Commission
GRP Ground Reference Plane

H Magnetic Field

HCP Horizontal Coupling Plane

Hz Hertz

IEC International Electrotechnical Commission
kHz kilohertz

kPa kilopascal

kV kilovolt

LISN Line Impedance Stabilization Network
MHz Megahertz

uH microhenry

u microfarad

us microseconds

PRF Pulse Repetition Frequency

RF Radio Frequency

RMS Root-Mean-Square

TWT Traveling Wave Tube

V/m Volts per meter

VCP Vertical Coupling Plane
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I. Executive Summary
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Vuzix Corporation Executive Summary
M300 CFR Title 47, 15.407 Subpart E

A. Purpose of Test

An EMC evaluation was performed to determine compliance of the Vuzix Corporation M300, with the
requirements of Part 15, §15.407. All references are to the most current version of Title 47 of the Code of Federal
Regulations in effect. In accordance with §2.1033, the following data is presented in support of the Certification
of the M300. Vuzix Corporation should retain a copy of this document which should be kept on file for at least
two years after the manufacturing of the M300, has been permanently discontinued.

B. Executive Summary
The following tests were conducted on a sample of the equipment for the purpose of demonstrating compliance

with Part 15, §15.407, in accordance with Vuzix Corporation, purchase order number 507684. All tests were
conducted using measurement procedure ANSI C63.4-2014.

FCC Reference Description Results
§15.203 Antenna Requirement Complaint
§15.403(1) 26 dB Occupied Bandwidth Compliant
§15.407 (a)(2) Maximum Conducted Output Power Compliant
§15.407 (a)(2) Maximum Power Spectral Density Compliant
§15.407 (b)2 -3)& (6 -7) Undesirable Emissions Compliant
15.40 (h)(2) U-NII DFS Client tests Compliant
§15.407(f) RF Exposure Compliant

Table 1. Executive Summary of EMC Part 15.407 ComplianceTesting
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II. Equipment Configuration
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Equipment Configuration
CFR Title 47, 15.407 Subpart E

A.

Overview

MET Laboratories, Inc. was contracted by Vuzix Corporation to perform testing on the M300, under Vuzix
Corporation’s purchase order number 507684.

This document describes the test setups, test methods, required test equipment, and the test limit criteria used to
perform compliance testing of the Vuzix Corporation M300.

The results obtained relate only to the item(s) tested.

Model(s) Tested:

M300

Model(s) Covered:

M300

Primary Power: DC Battery

FCC ID: 2AA9D-446

Test Conditions:

EUT Type of Modulations: OFDM

Specifications: | Equipment Code: NII

Peak RF Output Power: | 23.06

5250-5350MHz
EUT Frequency Ranges: 5500-5720MHz.
Analysis: | The results obtained relate only to the item(s) tested.

Temperature: 15-35° C

Environmental

Relative Humidity: 30-60%

Barometric Pressure: 860-1060 mbar

Type of Filing: | Original
Evaluated by: | Djed Mouada
Report Date(s): | February 3, 2017

Table 2. EUT Summary
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Vuzix Corporation Equipment Configuration

M300

CFR Title 47, 15.407 Subpart E

B.

References

CFR 47, Part 15, Subpart E | Unlicensed National Information Infrastructure Devices (UNII)

Methods and Measurements of Radio-Noise Emissions from Low-Voltage

AR HEIR AT Electrical And Electronic Equipment in the Range of 9 kHz to 40 GHz

General Requirements for the Competence of Testing and Calibration

ISO/IEC 17025:2005 Laboratorics

ANSI C63.10-2013 American National Standard for Testing Unlicensed Wireless Devices

789033 D02 General UNII

Test Procedures New Rules Guidelines for Compliance Testing of Unlicensed National Information

Infrastructure (U-NII) Devices Part 15, Subpart E

v01

905462 DO2 UNII DFS Compliance Measurement Procedures for Unlicensed-National Information
Compliance Procedures New | Infrastructure Devices Operating in the 5250-5350 MHz and 5470-5725 MHz
Rules v01r02 Bands Incorporating Dynamic Frequency Selection

Table 3. References

Test Site

All testing was performed at MET Laboratories, Inc., 914 West Patapsco Avenue Baltimore, MD 21230. All
equipment used in making physical determinations is accurate and bears recent traceability to the National
Institute of Standards and Technology.

Radiated Emissions measurements were performed in a 3 meter semi-anechoic chamber (equivalent to an Open
Area Test Site). In accordance with §2.948(a)(3), a complete site description is contained at MET Laboratories.

Description of Test Sample

The Vuzix Corporation M300, Equipment Under Test (EUT), is a smart glasses device that is worn on the head.
The device includes a display, processor, camera, speaker, and wireless connectivity, and runs the Android
operating system. The user runs applications on the device that assist them in their job or provide environmental
information.

The M300 must always be connected to an external battery pack. The connection is a custom 8-pin cable
designed by Vuzix that connects the M300 to custom battery packs. The default battery pack is an 860 mAh cell
with onboard electronics to monitor state of charge and provide battery charging over USB.
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Vuzix Corporation Equipment Configuration
M300 CFR Title 47, 15.407 Subpart E
E. Equipment Configuration
Ref. ID | Slot # Name / Description Model Number Part Number Serial Number | Rev. #
A Smart Glasses M300 446MA0101 TBD 3
B Vuzix Power Cable 446CA 0002 N/A 1
C Glasses Battery Pack 446MA0116 TBD 2
D Glasses Frames 446MA0123 N/A 1

Table 4. Equipment Configuration

F. Support Equipment

Support equipment necessary for the operation and testing of the EUT is included in the following list.

= s
Ref. ID Name / Description Manufacturer Model Number Cust‘omel" Supplied
Calibration Data
E USB Cable Not Applicable
F Laptop Lenovo Not Applicable

The ‘Customer Supplied Calibration Data’ column will be marked as either not applicable, not available, or will contain the calibration date supplied by
the customer.

Table 5. Support Equipment

G. Ports and Cabling Information

Ref. Port name on Cable Description or Qty aIs‘ilelsgtt:d 111\;1 ::;t Shle‘:ded Termination Box
ID EUT reason for no cable y ID & Port Name
(m) h (m) (Y/N)
1 8-pin Connector Vuzix 8-pin Cable ! 30 Yes 8-pin Connector on
Battery
2 USB Micro A/B USB A to Micro-B 1 2 2 Yes Laptop

Table 6. Ports and Cabling Information

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 6 of 244



—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Equipment Configuration

M300

CFR Title 47, 15.407 Subpart E

H.

Mode of Operation
Non-wireless test mode: The M300 will enable all peripherals, including the camera, flash, display, orientation
sensors, proximity sensors, battery charging and communication with the battery pack. The M300 will stay in this

mode until explicitly disabled.

Bluetooth test mode: The M300 will be configured to continuously transmit either in normal or hop mode via a
test application.

WiFi test mode: The M300 will be configured to continuously transmit with modulation applied with the ability to
change channels as well as changing between B, G, N, and AC modes via a test application.

Method of Monitoring EUT Operation

1: The unit will continue to display the camera feed and show the sensor readouts in the display.
2: Any other condition or sensor readout will say FAIL.

Modifications
a) Modifications to EUT
No modifications were made to the EUT.
b) Modifications to Test Standard
No modifications were made to the test standard.
Disposition of EUT

The test sample including all support equipment submitted to the Electro-Magnetic Compatibility Lab for testing
was returned to Vuzix Corporation upon completion of testing.
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Electromagnetic Compatibility Criteria for Intentional Radiators

§ 15.203 Antenna Requirement

Test Requirement: § 15.203: An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section. The manufacturer may
design the unit so that a broken antenna can be replaced by the user, but the use of a standard
antenna jack or electrical connector is prohibited.

The structure and application of the EUT were analyzed to determine compliance with Section
15.203 of the Rules. Section 15.203 states that the subject device must meet at least one of the
following criteria:

a.) Antenna must be permanently attached to the unit.

b.) Antenna must use a unique type of connector to attach to the EUT.

c.) Unit must be professionally installed. Installer shall be responsible for verifying
that the correct antenna is employed with the unit.

Results: The EUT as tested is compliant the criteria of §15.203. EUT has integral Antennas
Test Engineer(s): Djed Mouada
Test Date(s): December 19 to December 23, 2016
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Intentional Radiators
CFR Title 47, Part 15, Subpart E

Electromagnetic Compatibility Criteria for Intentional Radiators

§ 15. 403(i)

Test Requirements:

Test Procedure:

Test Results

Test Engineer(s):

Test Date(s):

26dB Bandwidth

§ 15.403(i): For purposes of this subpart the emission bandwidth shall be determined by
measuring the width of the signal between two points, one below the carrier center frequency
and one above the carrier center frequency, that are 26 dB down relative to the maximum level
of the modulated carrier. Determination of the emissions bandwidth is based on the use of
measurement instrumentation employing a peak detector function with an instrument resolution
bandwidth approximately equal to 1.0 percent of the emission bandwidth of the device under
measurement.

The transmitter was set to low, mid, and high operating frequencies at the highest output power
and connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured with the spectrum analyzer using a RBW approximately
equal to 1% of the total emission bandwidth, VBW > RBW. The 26 dB Bandwidth was
measured and recorded.

The 26 dB Bandwidth was compliant with the requirements of this section.

Djed Mouada

December 19 to December 23, 2016

Spectrum
Analyzer

EUT Attenuator
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

o
hl,‘rdu.?“\"'_

Occupied Bandwidth Occ BH % Pur
18.5064 MHz X dB

Transmit Freq Error
x dB Bandwidth

ep 4

Occupied Bandwidth Occ BH ¥ Pwr
18.6308 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 2. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5260M, AC Mode
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Occupied Bandwidth Occ BH % Pur
18.7989 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 3. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5260M, N Mode

C

11

Occupied Bandwidth Occ BH ¥ Pwr
19.1667 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 4. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5280M, A Mode
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

C

11 M

Occupied Bandwidth Occ BH % Pur
18.9087 MHz X dB

Transmit Freq Error
x dB Bandwidth

C

11

Occupied Bandwidth Occ BH ¥ Pwr
19.1653 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 6. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5280M, N Mode
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Occupied Bandwidth Occ BH % Pur
18.7651 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 7. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5320M, A Mode

C

I H

Occupied Bandwidth Occ BH ¥ Pwr
18.8544 MHz x dB

Transmit Freq Error 1
% dB Bandwidth

Plot 8. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5320M, AC Mode
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Occupied Bandwidth Occ BH % Pur
18.4727 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 9. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5320M, N Mode

W

Occupied Bandwidth Occ BH ¥ Pwr
18.9006 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 10. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5500M, A Mode
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Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Occupied Bandwidth Occ BH % Pur
18.7875 MHz X dB

Transmit Freq Error
x dB Bandwidth

W

Occupied Bandwidth Occ BH ¥ Pwr
18.8337 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 12. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5500M, N Mode
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Vuzix Corporation Intentional Radiators
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Occupied Bandwidth Occ BH % Pur
18.6309 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 13. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5560M, A Mode

Occupied Bandwidth Occ BH ¥ Pwr
19.0092 MHz x dB

Transmit Freq Error -
% dB Bandwidth

Plot 14. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5560M, AC Mode
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Occupied Bandwidth Occ BH % Pur
18.9006 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 15. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5560M, N Mode

Occupied Bandwidth Occ BH ¥ Pwr
19.0054 MHz x dB

Transmit Freq Error 1
% dB Bandwidth

Plot 16. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5700M, A Mode
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Occupied Bandwidth Occ BH % Pur
18.8797 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 17. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5700M, AC Mode

Occupied Bandwidth Occ BH ¥ Pwr
18.9558 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 18. Occupied Bandwidth, OBW, 26dB, BW 20M, Ch 5700M, N Mode
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Occupied Bandwidth Occ BH % Pur
36.3178 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 19. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5270M, AC Mode

C

I

Occupied Bandwidth Occ BH ¥ Pwr
36.2879 MHz x dB

Transmit Freq Error 1
% dB Bandwidth

Plot 20. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5270M, N Mode
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Occupied Bandwidth Occ BH % Pur
36.2051 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 21. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5310M, AC Mode

Occupied Bandwidth Occ BH ¥ Pwr
36.2386 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 22. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5310M, N Mode
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Occupied Bandwidth Occ BH % Pur
36.3186 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 23. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5510M, AC Mode

Occupied Bandwidth Occ BH ¥ Pwr
36.2703 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 24. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5510M, N Mode
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Occupied Bandwidth Occ BH % Pur
36.1519 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 25. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5590M, AC Mode

Occupied Bandwidth Occ BH ¥ Pwr
36.2308 MHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 26. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5590M, N Mode
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Occupied Bandwidth Occ BH % Pur
36.6182 MHz X dB

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth Occ BH ¥ Pwr
36.4632 MHz x dB

Transmit Freq Error 1
% dB Bandwidth

Plot 28. Occupied Bandwidth, OBW, 26dB, BW 40M, Ch 5670M, N Mode

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 24 of 244



111
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Occupied Bandwidth Occ BH % Pur
74.7943 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 29. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5290M, AC Mode

Occupied Bandwidth Occ BH ¥ Pwr
74.7302 MHz x dB

Transmit Freq Error -
% dB Bandwidth

Plot 30. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5530M, AC Mode
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Occupied Bandwidth Occ BH % Pur
74.7399 MHz X dB

Transmit Freq Error
x dB Bandwidth

Plot 31. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5610M, AC Mode

C

1

Occupied Bandwidth Occ BH ¥ Pwr
74.9139 MHz x dB

Transmit Freq Error 1
% dB Bandwidth

Plot 32. Occupied Bandwidth, OBW, 26dB, BW 80M, Ch 5690M, AC Mode
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SeMET:
Vuzix Corporation
M300

Electromagnetic Compatibility
Intentional Radiators
CFR Title 47, Part 15, Subpart E

Electromagnetic Compatibility Criteria for Intentional Radiators

§15. 407(a)(2)

Test Requirements:

Test Procedure:

Test Results:

Test Engineer(s):

Test Date(s):

Maximum Conducted Output Power

§15.407(a)(2): For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted
output power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11
dBm + 10 log B, where B is the 26 dB emission bandwidth in megahertz.

If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

§15.407(h)(1): Transmit power control (TPC). U-NII devices operating in the 5.25-5.35 GHz
band and the 5.47-5.725 GHz band shall employ a TPC mechanism. The U-NII device is
required to have the capability to operate at least 6 dB below the mean EIRP value of 30 dBm.
A TPC mechanism is not required for systems with an e.i.r.p. of less than 500 mW.

The EUT was connected to a spectrum analyzer through a cable and attenuator. Measurements
were taken with the EUT set to transmit continuously on its low, mid, and high channels. Its
power was measured according to measurement method SA-1, as described in 789033 D02
General UNII Test Procedures vO1.

To verify the TPC requirement of the rule part, observations using the same measurement
method were made with the EUT set to a lower power setting.

The EUT as tested is compliant with the requirements of this section.

Djed Mouada

December 19 to December 19, 2016

Spectrum
Analyzer

EUT Attenuator
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- Agilent R T

dBm

Channel Power Power Spectral Density

23.06 dBm /20.8000 MHz -43.95 dBm/Hz

Plot 33. Maximum Conducted Output Power, BW 20M, Ch 5260M, A Mode, Port B

45 Agilent R T

Channel Power Power Spectral Density

21.09 dBm /20.0000 MHz -51.92 dBm/Hz

Plot 34. Maximum Conducted Output Power, BW 20M, Ch 5260M, AC Mode, Port B
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. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

22.71 dBm /20.8000 MHz -50.30 dBm/Hz

Plot 35. Maximum Conducted Output Power, BW 20M, Ch 5260M, N Mode, Port B

C

l_l b VBl k n

Channel Power Power Spectral Density

20.53 dBm /20.0000 MHz -52.48 dBm/Hz

Plot 36. Maximum Conducted Output Power, BW 20M, Ch 5260M, A Mode, Port A
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1}
Channel Power Power Spectral Density

20.46 dBm /20.8000 MHz -52.55 dBm/Hz

Plot 37. Maximum Conducted Output Power, BW 20M, Ch 5260M, AC Mode, Port A

C

l_l b VBl k n

Channel Power Power Spectral Density

20.70 dBm /20.0000 MHz -52.31 dBm/Hz

Plot 38. Maximum Conducted Output Power, BW 20M, Ch 5260M, N Mode, Port A
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- Agilent R T

. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

22.92 dBm /20.8000 MHz -50.09 dBm/Hz

Plot 39. Maximum Conducted Output Power, BW 20M, Ch 5280M, A Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

23.02 dBm /20.8000 MHz -49.99 dBm/Hz

Plot 40. Maximum Conducted Output Power, BW 20M, Ch 5280M, AC Mode, Port B
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- Agilent R T

. {1 MHz ! : Sweep 1 n nts)

Channel Power Power Spectral Density

23.02 dBm /20.8000 MHz -43.99 dBm/Hz

Plot 41. Maximum Conducted Output Power, BW 20M, Ch 5280M, N Mode, Port B

C

11 M VEH 3 P
Channel Power Power Spectral Density

19.67 dBm /20.8000 MHz -53.34 dBm/Hz

Plot 42. Maximum Conducted Output Power, BW 20M, Ch 5280M, A Mode, Port A
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C

11 MH JBl : 0
Channel Power Power Spectral Density

20.36 dBm /20.8000 MHz -52.65 dBm/Hz

Plot 43. Maximum Conducted Output Power, BW 20M, Ch 5280M, AC Mode, Port A

C

l_l b VBl k n

Channel Power Power Spectral Density

19.85 dBm /20.0000 MHz -53.16 dBm/Hz

Plot 44. Maximum Conducted Output Power, BW 20M, Ch 5280M, N Mode, Port A
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- Agilent R T

. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

23.83 dBm /20.8000 MHz -43.98 dBm/Hz

Plot 45. Maximum Conducted Output Power, BW 20M, Ch 5320M, A Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

22.79 dBm /20.8000 MHz -50.22 dBm/Hz

Plot 46. Maximum Conducted Output Power, BW 20M, Ch 5320M, AC Mode, Port B
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- Agilent R T

. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

22.74 dBm /20.8000 MHz -50.27 dBm/Hz

Plot 47. Maximum Conducted Output Power, BW 20M, Ch 5320M, N Mode, Port B

C

l_l b VBl k n

Channel Power Power Spectral Density

20.21 dBm /20.0000 MHz -52.80 dBm/Hz

Plot 48. Maximum Conducted Output Power, BW 20M, Ch 5320M, A Mode, Port A
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1}
Channel Power Power Spectral Density

19.99 dBm /20.8000 MHz -53.02 dBm/Hz

Plot 49. Maximum Conducted Output Power, BW 20M, Ch 5320M, AC Mode, Port A

C

l_l b VBl k n

Channel Power Power Spectral Density

20.08 dBm /20.0000 MHz -52.93 dBm/Hz

Plot 50. Maximum Conducted Output Power, BW 20M, Ch 5320M, N Mode, Port A

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 36 of 244



111
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E
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. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

22.52 dBm /20.8000 MHz -50.49 dBm/Hz

Plot 51. Maximum Conducted Output Power, BW 20M, Ch 5500M, A Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

21.50 dBm /20.8000 MHz -51.51 dBm/Hz

Plot 52. Maximum Conducted Output Power, BW 20M, Ch 5500M, AC Mode, Port B
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- Agilent R T

. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

21.63 dBm /20.8000 MHz -51.38 dBm/Hz

Plot 53. Maximum Conducted Output Power, BW 20M, Ch 5500M, N Mode, Port B

1 b VEH K n

Channel Power Power Spectral Density

19.79 dBm /20.0000 MHz -53.22 dBm/Hz

Plot 54. Maximum Conducted Output Power, BW 20M, Ch 5500M, A Mode, Port A
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1}
Channel Power Power Spectral Density

19.63 dBm /20.8000 MHz -53.39 dBm/Hz

Plot 55. Maximum Conducted Output Power, BW 20M, Ch 5500M, AC Mode, Port A

1 b VEH K n

Channel Power Power Spectral Density

19.52 dBm /20.0000 MHz -53.49 dBm/Hz

Plot 56. Maximum Conducted Output Power, BW 20M, Ch 5500M, N Mode, Port A
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- Agilent R T

. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

22.13 dBm /20.8000 MHz -50.88 dBm/Hz

Plot 57. Maximum Conducted Output Power, BW 20M, Ch 5560M, A Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

21.37 dBm /20.8000 MHz -51.64 dBm/Hz

Plot 58. Maximum Conducted Output Power, BW 20M, Ch 5560M, AC Mode, Port B
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. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

22.30 dBm /20.8000 MHz -50.71 dBm/Hz

Plot 59. Maximum Conducted Output Power, BW 20M, Ch 5560M, N Mode, Port B

4]

Channel Power Power Spectral Density

19.61 dBm /20.0000 MHz -53.40 dBm/Hz

Plot 60. Maximum Conducted Output Power, BW 20M, Ch 5560M, A Mode, Port A
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1}
Channel Power Power Spectral Density

20.41 dBm /20.8000 MHz -52.60 dBm/Hz

Plot 61. Maximum Conducted Output Power, BW 20M, Ch 5560M, AC Mode, Port A

4]

Channel Power Power Spectral Density

19.00 dBm /20.0000 MHz -54.01 dBm/Hz

Plot 62. Maximum Conducted Output Power, BW 20M, Ch 5560M, N Mode, Port A
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- Agilent R T

. l_l MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

21.26 dBm /20.8000 MHz -51.75 dBm/Hz

Plot 63. Maximum Conducted Output Power, BW 20M, Ch 5700M, A Mode, Port B

2 Agilent R T

C
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Channel Power Power Spectral Density

21.44 dBm /20.8000 MHz -51.57 dBm/Hz

Plot 64. Maximum Conducted Output Power, BW 20M, Ch 5700M, AC Mode, Port B
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. l_l MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

21.56 dBm /20.8000 MHz -51.45 dBm/Hz

Plot 65. Maximum Conducted Output Power, BW 20M, Ch 5700M, N Mode, Port B

4]

Channel Power Power Spectral Density

20.16 dBm /20.0000 MHz -52.85 dBm/Hz

Plot 66. Maximum Conducted Output Power, BW 20M, Ch 5700M, A Mode, Port A
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1}
Channel Power Power Spectral Density

20.32 dBm /20.8000 MHz -52.69 dBm/Hz

Plot 67. Maximum Conducted Output Power, BW 20M, Ch 5700M, AC Mode, Port A

4]

Channel Power Power Spectral Density

20.53 dBm /20.0000 MHz -52.48 dBm/Hz

Plot 68. Maximum Conducted Output Power, BW 20M, Ch 5700M, N Mode, Port A
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. {1 MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

21.63 dBm /40.8000 MHz -54.39 dBm/Hz

Plot 69. Maximum Conducted Output Power, BW 40M, Ch 5270M, AC Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

21.52 dBm (40.0000 MHz- -54.50 dBm/Hz

Plot 70. Maximum Conducted Output Power, BW 40M, Ch 5270M, N Mode, Port B
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1}
Channel Power Power Spectral Density

20.76 dBm /40.0000 MHz -55.26 dBm/Hz

Plot 71. Maximum Conducted Output Power, BW 40M, Ch 5270M, AC Mode, Port A

C
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Channel Power Power Spectral Density

20.94 dBm /40.0000 MHz -55.88 dBm/Hz

Plot 72. Maximum Conducted Output Power, BW 40M, Ch 5270M, N Mode, Port A
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. {1 MHz ! : Sweep 1 n nts)
Channel Power Channel Power

21.02 dBm /40.8000 MHz -55.00 dBm/Hz

Plot 73. Maximum Conducted Output Power, BW 40M, Ch 5310M, AC Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

22.84 dBm /40.8000 MHz -53.18 dBm/Hz

Plot 74. Maximum Conducted Output Power, BW 40M, Ch 5310M, N Mode, Port B
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1}
Channel Power Power Spectral Density

20.79 dBm /40.8000 MHz -55.24 dBm/Hz

Plot 75. Maximum Conducted Output Power, BW 40M, Ch 5310M, AC Mode, Port A

4]

Channel Power Power Spectral Density

21.47 dBm /40.0000 MHz -54.55 dBm/Hz

Plot 76. Maximum Conducted Output Power, BW 40M, Ch 5310M, N Mode, Port A
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1] 1 [ts)
Channel Power Power Spectral Density

21.08 dBm /40.8000 MHz -54.94 dBm/Hz

Plot 77. Maximum Conducted Output Power, BW 40M, Ch 5510M, AC Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

21.72 dBm /40.8000 MHz -54.30 dBm/Hz

Plot 78. Maximum Conducted Output Power, BW 40M, Ch 5510M, N Mode, Port B
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1}
Channel Power Power Spectral Density

20.57 dBm /40.8000 MHz -55.45 dBm/Hz

Plot 79. Maximum Conducted Output Power, BW 40M, Ch 5510M, AC Mode, Port A

4]

Channel Power Power Spectral Density

20.87 dBm /40.0000 MHz -55.15 dBm/Hz

Plot 80. Maximum Conducted Output Power, BW 40M, Ch 5510M, N Mode, Port A
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1] 1 [ts)
Channel Power Power Spectral Density

22.48 dBm /40.0000 MHz -53.54 dBm/Hz

Plot 81. Maximum Conducted Output Power, BW 40M, Ch 5550M, AC Mode, Port B

2 Agilent R T

4} 1

Channel Power Power Spectral Density

22.67 dBm /40.8000 MHz -53.35 dBm/Hz

Plot 82. Maximum Conducted Output Power, BW 40M, Ch 5550M, N Mode, Port B
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1}
Channel Power Power Spectral Density

20.54 dBm /40.8000 MHz -55.48 dBm/Hz

Plot 83. Maximum Conducted Output Power, BW 40M, Ch 5550M, AC Mode, Port A

4]

Channel Power Power Spectral Density

20.98 dBm /40.0000 MHz -55.84 dBm/Hz

Plot 84. Maximum Conducted Output Power, BW 40M, Ch 5550M, N Mode, Port A
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. l_l MHz ! : Sweep 1 n nts)
Channel Power Power Spectral Density

21.79 dBm /40.8000 MHz -54.23 dBm/Hz

Plot 85. Maximum Conducted Output Power, BW 40M, Ch 5670M, AC Mode, Port B

2 Agilent R T

C
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Channel Power Power Spectral Density

22.16 dBm (40.0000 MHz- -53.86 dBm/Hz

Plot 86. Maximum Conducted Output Power, BW 40M, Ch 5670M, N Mode, Port B
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1}
Channel Power Power Spectral Density

21.01 dBm /40.8000 MHz -55.01 dBm/Hz

Plot 87. Maximum Conducted Output Power, BW 40M, Ch 5670M, AC Mode, Port A

4]

Channel Power Power Spectral Density

20.75 dBm /40.0000 MHz -55.27 dBm/Hz

Plot 88. Maximum Conducted Output Power, BW 40M, Ch 5670M, N Mode, Port A
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- Agilent R T

BH 1 MHz
Channel Power Power Spectral Density

22.03 dBm /80.0000 MHz -57.00 dBm/Hz

Plot 89. Maximum Conducted Output Power, BW 80M, Ch 5290M, AC Mode, Port B

C

1

Channel Power Power Spectral Density

20.87 dBm /80.0000 MHz -58.17 dBm/Hz

Plot 90. Maximum Conducted Output Power, BW 80M, Ch 5290M, AC Mode, Port A
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- Agilent R T

BH 1 MHz
Channel Power Power Spectral Density

21.78 dBm /80.0000 MHz -57.25 dBm/Hz

Plot 91. Maximum Conducted Output Power, BW 80M, Ch 5530M, AC Mode, Port B

Channel Power Power Spectral Density

21.18 dBm /80.0000 MHz -57.86 dBm/Hz

Plot 92. Maximum Conducted Output Power, BW 80M, Ch 5530M, AC Mode, Port A
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BH 1 MHz
Channel Power Power Spectral Density

21.50 dBm /80.8000 MHz -57.53 dBm/Hz

Plot 93. Maximum Conducted Output Power, BW 80M, Ch 5690M, AC Mode, Port B

C

1

Channel Power Power Spectral Density

20.59 dBm /80.0000 MHz -58.44 dBm/Hz

Plot 94. Maximum Conducted Output Power, BW 80M, Ch 5690M, AC Mode, Port A
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4} 1

Channel Power Power Spectral Density

19.01 dBm /20.0000 MHz -54.00 dBm/Hz

Plot 95. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, A Mode, Port B

Channel Power Power Spectral Density

16.99 dBm /20.8000 MHz -56.02 dBm/Hz

Plot 96. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, AC Mode, Port B
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Channel Power Power Spectral Density

18.88 dBm /20.0000 MHz -54.13 dBm/Hz

Plot 97. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, N Mode, Port B

C

l_l b VBl k n

Channel Power Power Spectral Density

18.51 dBm /20.0000 MHz -54.50 dBm/Hz

Plot 98. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, A Mode, Port A
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1}
Channel Power Power Spectral Density

18.30 dBm /20.8000 MHz -54.71 dBm/Hz

Plot 99. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, AC Mode, Port A

C

l_l b VBl k n

Channel Power Power Spectral Density

17.77 dBm /20.0000 MHz -54.81 dBm/Hz

Plot 100. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5260M, N Mode, Port A
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Channel Power Power Spectral Density

18.78 dBm /20.0000 MHz -54.23 dBm/Hz

Plot 101. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, A Mode, Port B

{1 MHz ! Sweep 1 n nts)

Channel Power Power Spectral Density

18.89 dBm /20.8000 MHz -54.12 dBm/Hz

Plot 102. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, AC Mode, Port B
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Channel Power Power Spectral Density

18.89 dBm /20.0000 MHz -54.12 dBm/Hz

Plot 103. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, N Mode, Port B

C

11 M VEH 3 P
Channel Power Power Spectral Density

18.21 dBm /20.8000 MHz -54.80 dBm/Hz

Plot 104. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, A Mode, Port A
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C
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Channel Power Power Spectral Density

17.75 dBm /20.8000 MHz -55.27 dBm/Hz

Plot 105. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, AC Mode, Port A

C

l_l b VBl k n

Channel Power Power Spectral Density

17.77 dBm /20.0000 MHz -55.24 dBm/Hz

Plot 106. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5280M, N Mode, Port A
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Channel Power Channel Power

18.43 dBm /20.0000 MHz -54.58 dBm/Hz

Plot 107. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, A Mode, Port B

{1 MHz ! Sweep 1 n nts)

Channel Power Power Spectral Density

17.61 dBm /20.8000 MHz -55.40 dBm/Hz

Plot 108. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, AC Mode, Port B

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 65 of 244



111
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Channel Power Channel Power

18.42 dBm /20.0000 MHz -54.59 dBm/Hz

Plot 109. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, N Mode, Port B

C
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Channel Power Power Spectral Density

17.56 dBm /20.0000 MHz -55.45 dBm/Hz

Plot 110. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, A Mode, Port A
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1}
Channel Power Power Spectral Density

17.89 dBm /20.8000 MHz -55.12 dBm/Hz

Plot 111. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, AC Mode, Port A

C

l_l b VBl k n

Channel Power Power Spectral Density

17.59 dBm /20.0000 MHz -55.42 dBm/Hz

Plot 112. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5320M, N Mode, Port A
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Channel Power Power Spectral Density

17.01 dBm /20.0000 MHz -56.00 dBm/Hz

Plot 113. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, A Mode, Port B

11 MHz _ Sweep 1 n pts)

Channel Power Power Spectral Density

18.46 dBm /20.8000 MHz -54.55 dBm/Hz

Plot 114. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, AC Mode, Port B
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Channel Power Power Spectral Density

18.53 dBm /20.0000 MHz -54.48 dBm/Hz

Plot 115. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, N Mode, Port B

1 M ‘ P

Channel Power Power Spectral Density

18.45 dBm /20.0000 MHz -54.56 dBm/Hz

Plot 116. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, A Mode, Port A
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1}
Channel Power Power Spectral Density

18.13 dBm /20.8000 MHz -54.88 dBm/Hz

Plot 117. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, AC Mode, Port A

1 b VEH K n

Channel Power Power Spectral Density

18.21 dBm /20.0000 MHz -54.80 dBm/Hz

Plot 118. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5500M, N Mode, Port A
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Channel Power Power Spectral Density

16.65 dBm /20.0000 MHz -56.36 dBm/Hz

Plot 119. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, A Mode, Port B

11 MHz _ Sweep 1 n pts)

Channel Power Power Spectral Density

18.41 dBm /20.8000 MHz -54.60 dBm/Hz

Plot 120. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, AC Mode, Port B
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Channel Power Power Spectral Density

18.34 dBm /20.0000 MHz -54.67 dBm/Hz

Plot 121. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, N Mode, Port B

4]

Channel Power Power Spectral Density

18.11 dBm /20.0000 MHz -54.90 dBm/Hz

Plot 122. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, A Mode, Port A
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Channel Power Power Spectral Density

18.09 dBm /20.8000 MHz -55.44 dBm/Hz

Plot 123. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, AC Mode, Port A

4]

Channel Power Power Spectral Density

18.13 dBm /20.0000 MHz -54.88 dBm/Hz

Plot 124. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5560M, N Mode, Port A
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Channel Power Power Spectral Density

17.96 dBm /20.0000 MHz -55.05 dBm/Hz

Plot 125. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, A Mode, Port A

[

11 MHz _ Sweep 1 n pts)

Channel Power Power Spectral Density

18.08 dBm /20.8000 MHz -54.93 dBm/Hz

Plot 126. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, A Mode, Port B
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Channel Power Power Spectral Density

17.54 dBm /20.0000 MHz -55.47 dBm/Hz

Plot 127. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, AC Mode, Port A

[

11 MHz _ Sweep 1 n pts)

Channel Power Power Spectral Density

17.95 dBm /20.8000 MHz -55.06 dBm/Hz

Plot 128. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, AC Mode, Port B
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Channel Power Power Spectral Density

16.49 dBm /20.0000 MHz -56.53 dBm/Hz

Plot 129. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, N Mode, Port A

[

11 MHz _ Sweep 1 n pts)

Channel Power Power Spectral Density

17.52 dBm /20.8000 MHz -55.49 dBm/Hz

Plot 130. Maximum Conducted Output Power, MIMO, BW 20M, Ch 5700M, N Mode, Port B
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Channel Power Channel Power

18.45 dBm /40.0000 MHz -57.57 dBm/Hz

Plot 131. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, AC Mode, Port B

{1 MHz ! Sweep 1 n nts)

Channel Power Channel Power

18.50 dBm /40.8000 MHz -57.52 dBm/Hz

Plot 132. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, N Mode, Port B
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1}
Channel Power Power Spectral Density

17.44 dBm /40.8000 MHz -58.58 dBm/Hz

Plot 133. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, AC Mode, Port A

C
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Channel Power Power Spectral Density

17.41 dBm /40.0000 MHz -58.61 dBm/Hz

Plot 134. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5270M, N Mode, Port A
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Channel Power Power Spectral Density

18.46 dBm /40.0000 MHz -57.56 dBm/Hz

Plot 135. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, AC Mode, Port B

{1 MHz ! Sweep 1 n nts)

Channel Power Power Spectral Density

18.37 dBm /40.8000 MHz -57.66 dBm/Hz

Plot 136. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, N Mode, Port B
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Channel Power Power Spectral Density

17.23 dBm /40.8000 MHz -58.79 dBm/Hz

Plot 137. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, AC Mode, Port A

4]

Channel Power Power Spectral Density

17.34 dBm /40.0000 MHz -58.68 dBm/Hz

Plot 138. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5310M, N Mode, Port A
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1}
Channel Power Power Spectral Density

16.99 dBm /40.8000 MHz -59.03 dBm/Hz

Plot 139. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, AC Mode, Port A

Hz ! Sweep 1 n nts)

Channel Power Power Spectral Density

18.25 dBm /40.8000 MHz -57.77 dBm/Hz

Plot 140. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, AC Mode, Port B
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Channel Power Power Spectral Density

16.90 dBm /40.8000 MHz -59.12 dBm/Hz

Plot 141. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, N Mode, Port A

= Agilent R T

Channel Power Power Spectral Density

18.30 dBm /40.0000 MHz -57.72 dBm/Hz

Plot 142. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5510M, N Mode, Port B
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Channel Power Power Spectral Density

18.13 dBm /40.0000 MHz -57.89 dBm/Hz

Plot 143. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, AC Mode, Port B

Hz ! Sweep 1 n nts)

Channel Power Power Spectral Density

17.64 dBm /40.8000 MHz -58.38 dBm/Hz

Plot 144. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, N Mode, Port B
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1}
Channel Power Power Spectral Density

17.19 dBm /40.8000 MHz -58.83 dBm/Hz

Plot 145. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, AC Mode, Port A

4]

Channel Power Power Spectral Density

17.02 dBm /40.0000 MHz -59.00 dBm/Hz

Plot 146. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5550M, N Mode, Port A
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Channel Power Power Spectral Density

17.37 dBm /40.8000 MHz -58.65 dBm/Hz

Plot 147. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, AC Mode, Port B

pln

Channel Power Power Spectral Density

17.32 dBm /40.0000 MHz -58.70 dBm/Hz

Plot 148. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, N Mode, Port B
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1}
Channel Power Power Spectral Density

16.83 dBm /40.8000 MHz -59.19 dBm/Hz

Plot 149. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, AC Mode, Port A

4]

Channel Power Power Spectral Density

17.13 dBm /40.0000 MHz -58.89 dBm/Hz

Plot 150. Maximum Conducted Output Power, MIMO, BW 40M, Ch 5670M, N Mode, Port A
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Channel Power Power Spectral Density

17.56 dBm /80.0000 MHz -61.47 dBm/Hz

Plot 151. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5290M, AC Mode, Port B

C

1

Channel Power Power Spectral Density

17.73 dBm /80.0000 MHz -61.30 dBm/Hz

Plot 152. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5290M, AC Mode, Port A
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Channel Power Power Spectral Density

17.95 dBm /80.0000 MHz -61.88 dBm/Hz

Plot 153. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5530M, AC Mode, Port B

Channel Power Power Spectral Density

16.74 dBm /80.0000 MHz -62.29 dBm/Hz

Plot 154. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5530M, AC Mode, Port A
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C

BH L
Channel Power Power Spectral Density

17.22 dBm /80.0000 MHz -61.81 dBm/Hz

Plot 155. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5690M, AC Mode, Port B

C

1

Channel Power Power Spectral Density

16.56 dBm /80.0000 MHz -62.47 dBm/Hz

Plot 156. Maximum Conducted Output Power, MIMO, BW 80M, Ch 5690M, AC Mode, Port A
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Channel Port A(dBm) Antenna Limit Margin
Gain (dBi) | (dBm)
BW 20M_Ch 5260M_a_Mode 20.53 0 24 3.47
BW 20M_Ch 5260M_n_Mode 20.7 0 24 3.3
BW 20M_Ch 5260M_ac_Mode 20.46 0 24 3.54
BW 20M_Ch 5280M_a_Mode 19.67 0 24 4.33
BW 20M_Ch 5280M_n_Mode 19.85 0 24 4.15
BW 20M_Ch 5280M_ac_Mode 20.36 0 24 3.64
BW 20M_Ch 5320M_a_Mode 20.21 0 24 3.79
BW 20M_Ch 5320M_n_Mode 20.08 0 24 3.92
BW 20M_Ch 5320M_ac_Mode 19.99 0 24 4.01
BW 40M_Ch 5270M_n_Mode 20.94 0 24 3.06
BW 40M_Ch 5270M_ac_Mode 20.76 0 24 3.24
BW 40M_Ch 5310M_n_Mode 20.87 0 24 3.13
BW 40M_Ch 5310M_ac_Mode 20.57 0 24 3.43
BW 80M_Ch 529010M_ac_Mode | 20.87 0 24 3.13
BW 20M_Ch 5500M_a_Mode 19.79 0 24 4.21
BW 20M_Ch 5500M_n_Mode 19.52 0 24 4.48
BW 20M_Ch 5500M_ac_Mode 19.63 0 24 4.37
BW 20M_Ch 5560M_a_Mode 19.61 0 24 4.39
BW 20M_Ch 5560M_n_Mode 19 0 24 5
BW 20M_Ch 5560M_ac_Mode 20.41 0 24 3.59
BW 20M_Ch 5700M_a_Mode 20.16 0 24 3.84
BW 20M_Ch 5700M_n_Mode 20.53 0 24 3.47
BW 20M_Ch 5700M_ac_Mode 20.32 0 24 3.68
BW 40M_Ch 5510M_n_Mode 20.87 0 24 3.13
BW 40M_Ch 5510M_ac_Mode 20.57 0 24 3.43
BW 40M_Ch 5550M_n_Mode 20.98 0 24 3.02
BW 40M_Ch 5550M_ac_Mode 20.54 0 24 3.46
BW 40M_Ch 5670M_n_Mode 21.75 0 24 2.25
BW 40M_Ch 5670M_ac_Mode 20.01 0 24 3.99
BW 80M_Ch 5530M_ac_Mode 21.18 0 24 2.82
BW 80M_Ch 5690M_ac_Mode 20.59 0 24 341

Table 7. Power Table Port A (SISO)
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CFR Title 47, Part 15, Subpart E

Channel Port B (dBm) Antenna | Limit Margin
Gain (dBm)
(dBi)

BW 20M_Ch 5260M_a_Mode 23.06 0 24 0.94
BW 20M_Ch 5260M_n_Mode 22.71 0 24 1.29
BW 20M_Ch 5260M_ac_Mode 21.09 0 24 291
BW 20M_Ch 5280M_a_Mode 22.92 0 24 1.08
BW 20M_Ch 5280M_n_Mode 23.02 0 24 0.98
BW 20M_Ch 5280M_ac_Mode 23.02 0 24 0.98
BW 20M_Ch 5320M_a_Mode 23.03 0 24 0.97
BW 20M_Ch 5320M_n_Mode 22.74 0 24 1.26
BW 20M_Ch 5320M_ac_Mode 22.79 0 24 1.21
BW 40M_Ch 5270M_n_Mode 21.52 0 24 2.48
BW 40M_Ch 5270M_ac_Mode 21.63 0 24 2.37
BW 40M_Ch 5310M_n_Mode 22.84 0 24 1.16
BW 40M_Ch 5310M_ac_Mode 21.02 0 24 2.98
BW 80M_Ch 529010M_ac_Mode | 22.03 0 24 1.97
BW 20M_Ch 5500M_a_Mode 22.52 0 24 1.48
BW 20M_Ch 5500M_n_Mode 21.63 0 24 2.37
BW 20M_Ch 5500M_ac_Mode 21.5 0 24 2.5
BW 20M_Ch 5560M_a_Mode 22.13 0 24 1.87
BW 20M_Ch 5560M_n_Mode 223 0 24 1.7
BW 20M_Ch 5560M_ac_Mode 21.37 0 24 2.63
BW 20M_Ch 5700M_a_Mode 21.26 0 24 2.74
BW 20M_Ch 5700M_n_Mode 21.56 0 24 2.44
BW 20M_Ch 5700M_ac_Mode 21.44 0 24 2.56
BW 40M_Ch 5510M_n_Mode 21.27 0 24 2.73
BW 40M_Ch 5510M_ac_Mode 21.08 0 24 2.92
BW 40M_Ch 5550M_n_Mode 22.67 0 24 1.33
BW 40M_Ch 5550M_ac_Mode 22.48 0 24 1.52
BW 40M_Ch 5670M_n_Mode 22.16 0 24 1.84
BW 40M_Ch 5670M_ac_Mode 21.79 0 24 2.21
BW 80M_Ch 5530M_ac_Mode 21.78 0 24 2.22
BW 80M_Ch 5690M_ac_Mode 21.5 0 24 2.5

Table 8. Power Table Port B (SISO)
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(dBm) (dBm) Gain (dBm) (dBm)
(dBi)
BW 20M_Ch 5260M_a_Mode 18.51 19.01 0 21.777 24 2.223
BW 20M_Ch 5260M_n_Mode 17.77 18.88 0 21.371 24 2.629
BW 20M_Ch 5260M_ac_Mode 18.3 16.99 0 20.705 24 3.295
BW 20M_Ch 5280M_a_Mode 18.21 18.78 0 21.515 24 2.485
BW 20M_Ch 5280M_n_Mode 17.85 18.7 0 21.306 24 2.694
BW 20M_Ch 5280M_ac_Mode 17.77 18.89 0 21.376 24 2.624
BW 20M_Ch 5320M_a_Mode 17.56 18.43 0 21.027 24 2.973
BW 20M_Ch 5320M_n_Mode 17.59 18.42 0 21.035 24 2.965
BW 20M_Ch 5320M_ac_Mode 17.89 17.61 0 20.763 24 3.237
BW 40M_Ch 5270M_n_Mode 17.66 18.5 0 21.111 24 2.889
BW 40M_Ch 5270M_ac_Mode 17.44 18.45 0 20.985 24 3.015
BW 40M_Ch 5310M_n_Mode 17.34 18.37 0 20.896 24 3.104
BW 40M_Ch 5310M_ac_Mode 17.23 18.17 0 20.736 24 3.264
BW 80M_Ch 529010M_ac_Mode | 17.73 17.56 0 20.656 24 3.344
BW 20M_Ch 5500M_a_Mode 18.45 17.01 0 20.8 24 32
BW 20M_Ch 5500M_n_Mode 18.21 18.53 0 21.383 24 2.617
BW 20M_Ch 5500M_ac_Mode 18.13 18.46 0 21.308 24 2.692
BW 20M_Ch 5560M_a_Mode 18.11 16.65 0 20.451 24 3.549
BW 20M_Ch 5560M_n_Mode 18.13 18.34 0 21.247 24 2.753
BW 20M_Ch 5560M_ac_Mode 18.09 18.41 0 21.263 24 2.737
BW 20M_Ch 5700M_a_Mode 17.96 18.08 0 21.031 24 2.969
BW 20M_Ch 5700M_n_Mode 16.49 17.52 0 20.046 24 3.954
BW 20M_Ch 5700M_ac_Mode 17.54 17.95 0 20.76 24 3.24
BW 40M_Ch 5510M_n_Mode 16.9 18.3 0 20.666 24 3.334
BW 40M_Ch 5510M_ac_Mode 16.99 16.95 0 19.98 24 4.02
BW 40M_Ch 5550M_n_Mode 17.02 17.64 0 20.351 24 3.649
BW 40M_Ch 5550M_ac_Mode 17.19 18.13 0 20.696 24 3.304
BW 40M_Ch 5670M_n_Mode 17.13 17.32 0 20.236 24 3.764
BW 40M_Ch 5670M_ac_Mode 16.83 17.37 0 20.119 24 3.881
BW 80M_Ch 5530M_ac_Mode 16.74 17.95 0 20.397 24 3.603
BW 80M_Ch 5690M_ac_Mode 16.56 17.22 0 19.913 24 4.087

Table 9. Power Table MIMO
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CFR Title 47, Part 15, Subpart E

Electromagnetic Compatibility Criteria for Intentional Radiators

§15.407(a)(2) Maximum Power Spectral Density

Test Requirements: §15.407(a)(2): In addition, the maximum power spectral density shall not exceed 11 dBm in any
1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test Procedure: The EUT was connected to a spectrum analyzer through a cable and attenuator. Measurements
were taken with the EUT set to transmit continuously on its low, mid, and high channels. Its
power was measured according KDB 789033 D02 General UNII Test Procedures vO1.

Test Results: The EUT as tested is compliant with the requirements of this section.
Test Engineer(s): Djed Mouada
Test Date(s): December 19 to December 23 and December 27, 2016

Attenuator Spectrum

EUT

Analyzer
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Plot 158. Power Spectral, MIMO, BW 20M, Ch 5260M, AC Mode, Port B
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Plot 160. Power Spectral, MIMO, BW 20M, Ch 5260M, A Mode, Port A

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 96 of 244



111
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Plot 162. Power Spectral, MIMO, BW 20M, Ch 5260M, N Mode, Port A
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Plot 164. Power Spectral, MIMO, BW 20M, Ch 5280M, AC Mode, Port B
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Plot 166. Power Spectral, MIMO, BW 20M, Ch 5280M, A Mode, Port A
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Plot 168. Power Spectral, MIMO, BW 20M, Ch 5280M, N Mode, Port A
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Plot 170. Power Spectral, MIMO, BW 20M, Ch 5320M, AC Mode, Port B
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Plot 172. Power Spectral, MIMO, BW 20M, Ch 5320M,A Mode, Port A
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Plot 174. Power Spectral, MIMO, BW 20M, Ch 5320M, N Mode, Port A
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Plot 176. Power Spectral, MIMO, BW 20M, Ch 5500M, AC Mode, Port B
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Plot 178. Power Spectral, MIMO, BW 20M, Ch 5500M, A Mode, Port A
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Plot 180. Power Spectral, MIMO, BW 20M, Ch 5500M, N Mode, Port A
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Plot 182. Power Spectral, MIMO, BW 20M, Ch 5560M, AC Mode, Port B
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Plot 184. Power Spectral, MIMO, BW 20M, Ch 5560M, A Mode, Port A
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Plot 186. Power Spectral, MIMO, BW 20M, Ch 5560M, N Mode, Port A
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Plot 187. Power Spectral, MIMO, BW 20M, Ch 5700M, A Mode, Port A

- Agilent R T

Plot 188. Power Spectral, MIMO, BW 20M, Ch 5700M, A Mode, Port B
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Plot 190. Power Spectral, MIMO, BW 20M, Ch 5700M, AC Mode, Port B
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Plot 191. Power Spectral, MIMO, BW 20M, Ch 5700M, N Mode, Port A
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Plot 192. Power Spectral, MIMO, BW 20M, Ch 5700M, N Mode, Port B
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Plot 194. Power Spectral, MIMO, BW 40M, Ch 5270M, N Mode, Port B
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Plot 196. Power Spectral, MIMO, BW 40M, Ch 5270M, N Mode, Port A
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Plot 198. Power Spectral, MIMO, BW 40M, Ch 5310M, N Mode, Port B

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 115 of 244



111
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

Plot 200. Power Spectral, MIMO, BW 40M, Ch 5310M, N Mode, Port A
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Plot 202. Power Spectral, MIMO, BW 40M, Ch 5510M, AC Mode, Port A
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Plot 204. Power Spectral, MIMO, BW 40M, Ch 5510M, N Mode, Port A
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Plot 206. Power Spectral, MIMO, BW 40M, Ch 5550M, N Mode, Port B
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Plot 208. Power Spectral, MIMO, BW 40M, Ch 5550M, N Mode, Port A
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Plot 210. Power Spectral, MIMO, BW 40M, Ch 5670M, N Mode, Port B
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Plot 212. Power Spectral, MIMO, BW 40M, Ch 5670M, N Mode, Port A
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Plot 214. Power Spectral, MIMO, BW 80M, Ch 5290M, AC Mode, Port A
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Plot 216. Power Spectral, MIMO, BW 80M, Ch 5530M, AC Mode, Port A
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Plot 218. Power Spectral, MIMO, BW 80M, Ch 5690M, AC Mode, Port A
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Plot 220. Power Spectral, BW 20M, Ch 5260M, AC Mode, Port B
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Plot 222. Power Spectral, BW 20M, Ch 5260M, A Mode, Port A
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Plot 224. Power Spectral, BW 20M, Ch 5260M, N Mode, Port A

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 128 of 244



111
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

- Agilent R T

- Agilent R T

Plot 226. Power Spectral, BW 20M, Ch 5280M, AC Mode, Port B
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Plot 228. Power Spectral, BW 20M, Ch 5280M, A Mode, Port A
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Plot 230. Power Spectral, BW 20M, Ch 5280M, N Mode, Port A
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Plot 232. Power Spectral, BW 20M, Ch 5320M, AC Mode, Port B
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Plot 234. Power Spectral, BW 20M, Ch 5320M, A Mode, Port A
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Plot 236. Power Spectral, BW 20M, Ch 5320M,N Mode, Port A
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Plot 238. Power Spectral, BW 20M, Ch 5500M, AC Mode, Port B
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Plot 240. Power Spectral, BW 20M, Ch 5500M, A Mode, Port A
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Plot 242. Power Spectral, BW 20M, Ch 5500M, N Mode, Port A
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Plot 244. Power Spectral, BW 20M, Ch 5560M, AC Mode, Port B
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Plot 246. Power Spectral, BW 20M, Ch 5560M, A Mode, Port A
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Plot 248. Power Spectral, BW 20M, Ch 5560M, N Mode, Port A
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Plot 250. Power Spectral, BW 20M, Ch 5700M, AC Mode, Port B
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Plot 252. Power Spectral, BW 20M, Ch 5700M, A Mode, Port A
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Plot 254. Power Spectral, BW 20M, Ch 5700M, N Mode, Port A
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Plot 256. Power Spectral, BW 40M, Ch 5270M, N Mode, Port B
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Plot 258. Power Spectral, BW 40M, Ch 5270M, N Mode, Port A
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Plot 260. Power Spectral, BW 40M, Ch 5310M, N Mode, Port B
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Plot 262. Power Spectral, BW 40M, Ch 5310M, N Mode, Port A
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Plot 264. Power Spectral, BW 40M, Ch 5510M, N Mode, Port B
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Plot 266. Power Spectral, BW 40M, Ch 5510M, N Mode, Port A
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Plot 268. Power Spectral, BW 40M, Ch 5550M, N Mode, Port B
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Plot 270. Power Spectral, BW 40M, Ch 5550M, N Mode, Port A
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Plot 272. Power Spectral, BW 40M, Ch 5670M, N Mode, Port B
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Plot 274. Power Spectral, BW 40M, Ch 5670M, N Mode, Port A
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Plot 276. Power Spectral, BW 80M, Ch 5290M, AC Mode, Port A
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Plot 278. Power Spectral, BW 80M, Ch 5530M, AC Mode, Port A
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- Agilent R T

Plot 280. Power Spectral, BW 80M, Ch 5690M, AC Mode, Port A
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Channel Port A (dBm) Antenna | Limit Margin

Gain (dBm)
(dBi)
BW 20M_Ch 5260M_a_Mode 10.08 0 11 0.92
BW 20M_Ch 5260M_n_Mode 9.321 0 11 1.679
BW 20M_Ch 5260M_ac_Mode 9.798 0 11 1.202
BW 20M_Ch 5280M_a_Mode 9.649 0 11 1.351
BW 20M_Ch 5280M_n_Mode 10.15 0 11 0.85
BW 20M_Ch 5280M_ac_Mode 9.561 0 11 1.439
BW 20M_Ch 5320M_a_Mode 9.788 0 11 1.212
BW 20M_Ch 5320M_n_Mode 8.689 0 11 2.311
BW 20M_Ch 5320M_ac_Mode 9.304 0 11 1.696
BW 40M_Ch 5270M_n_Mode 7.821 0 11 3.179
BW 40M_Ch 5270M_ac_Mode 8.005 0 11 2.995
BW 40M_Ch 5310M_n_Mode 6.842 0 11 4.158
BW 40M_Ch 5310M_ac_Mode 7.614 0 11 3.386
BW 80M_Ch 529010M_ac_Mode 4.457 0 11 6.543
BW 20M_Ch 5500M_a_Mode 9.065 0 11 1.935
BW 20M_Ch 5500M_n_Mode 8.663 0 11 2.337
BW 20M_Ch 5500M_ac_Mode 8.997 0 11 2.003
BW 20M_Ch 5560M_a_Mode 8.416 0 11 2.584
BW 20M_Ch 5560M_n_Mode 9.294 0 11 1.706
BW 20M_Ch 5560M_ac_Mode 9.86 0 11 1.14
BW 20M_Ch 5700M_a_Mode 10.41 0 11 0.59
BW 20M_Ch 5700M_n_Mode 10.45 0 11 0.55
BW 20M_Ch 5700M_ac_Mode 10.14 0 11 0.86
BW 40M_Ch 5510M_n_Mode 7.516 0 11 3.484
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BW 40M_Ch 5510M_ac_Mode 7.746 0 11 3.254
BW 40M_Ch 5550M_n_Mode 7.298 0 11 3.702
BW 40M_Ch 5550M_ac_Mode 7.598 0 11 3.402
BW 40M_Ch 5670M_n_Mode 6.227 0 11 4.773
BW 40M_Ch 5670M_ac_Mode 6.995 0 11 4.005
BW 80M_Ch 5530M_ac_Mode 3.537 0 11 7.463
BW 80M_Ch 5690M_ac_Mode 4.431 0 11 6.569

Table 10. PSD Table Port A ( SISO)
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Channel Port B (dBm) Antenna | Limit Margin

Gain (dBm)
(dBi)

BW 20M_Ch 5260M_a_Mode 10.471 0 11 0.529
BW 20M_Ch 5260M_n_Mode 10.731 0 11 0.269
BW 20M_Ch 5260M_ac_Mode 10.842 0 11 0.158
BW 20M_Ch 5280M_a_Mode 10.955 0 11 0.045
BW 20M_Ch 5280M_n_Mode 10.718 0 11 0.282
BW 20M_Ch 5280M_ac_Mode 10.824 0 11 0.176
BW 20M_Ch 5320M_a_Mode 10.717 0 11 0.283
BW 20M_Ch 5320M_n_Mode 10.888 0 11 0.112
BW 20M_Ch 5320M_ac_Mode 10.974 0 11 0.026
BW 40M_Ch 5270M_n_Mode 7.43 0 11 3.57

BW 40M_Ch 5270M_ac_Mode 8.12 0 11 2.88

BW 40M_Ch 5310M_n_Mode 8.13 0 11 2.87

BW 40M_Ch 5310M_ac_Mode 7.459 0 11 3.541
BW 80M_Ch 529010M_ac_Mode 5.112 0 11 5.888
BW 20M_Ch 5500M_a_Mode 10.742 0 11 0.258
BW 20M_Ch 5500M_n_Mode 10.206 0 11 0.794
BW 20M_Ch 5500M_ac_Mode 10.657 0 11 0.343
BW 20M_Ch 5560M_a_Mode 10.364 0 11 0.636
BW 20M_Ch 5560M_n_Mode 10.548 0 11 0.452
BW 20M_Ch 5560M_ac_Mode 9.86 0 11 1.14

BW 20M_Ch 5700M_a_Mode 10.297 0 11 0.703
BW 20M_Ch 5700M_n_Mode 10.642 0 11 0.358
BW 20M_Ch 5700M_ac_Mode 10.288 0 11 0.712
BW 40M_Ch 5510M_n_Mode 7.832 0 11 3.168
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BW 40M_Ch 5510M_ac_Mode 7.746 0 11 3.254
BW 40M_Ch 5550M_n_Mode 6.488 0 11 4.512
BW 40M_Ch 5550M_ac_Mode 7.598 0 11 3.402
BW 40M_Ch 5670M_n_Mode 7.128 0 11 3.872
BW 40M_Ch 5670M_ac_Mode 7.25 0 11 3.75

BW 80M_Ch 5530M_ac_Mode 4.939 0 11 6.061
BW 80M_Ch 5690M_ac_Mode 4.525 0 11 6.475

Table 11. PSD Table Port B ( SISO)
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Port 2 Anteflna Sum Limit
Channel Port 1 (dBm) (dBm) Gain (dBm) (dBm) Margin
(dBi)
BW 20M_Ch 5260M_a_Mode 7.627 7.387 0 10.519 11 0.481
BW 20M_Ch 5260M_n_Mode 7.517 6.884 0 10.222 11 0.778
BW 20M_Ch 5260M_ac_Mode 7.504 7.733 0 10.63 11 0.37
BW 20M_Ch 5280M_a_Mode 7.057 6.689 0 9.887 11 1.113
BW 20M_Ch 5280M_n_Mode 7.005 7.185 0 10.106 11 0.894
BW 20M_Ch 5280M_ac_Mode 6.415 7.388 0 9.939 11 1.061
BW 20M_Ch 5320M_a_Mode 6.849 7.093 0 9.983 11 1.017
BW 20M_Ch 5320M_n_Mode 6.754 6.905 0 9.84 11 1.16
BW 20M_Ch 5320M_ac_Mode 6.991 6.844 0 9.928 11 1.072
BW 40M_Ch 5270M_n_Mode 3.658 3.852 0 6.766 11 4.234
BW 40M_Ch 5270M_ac_Mode 3.625 4.28 0 6.975 11 4.025
BW 40M_Ch 5310M_n_Mode 3.844 3.918 0 6.891 11 4.109
BW 40M_Ch 5310M_ac_Mode 3.561 3.966 0 6.779 11 4.221
BW 80M_Ch 529010M_ac_Mode 0.332 0.808 0 3.587 11 7.413
BW 20M_Ch 5500M_a_Mode 7.742 6.675 0 10.251 11 0.749
BW 20M_Ch 5500M_n_Mode 7.588 6.922 0 10.278 11 0.722
BW 20M_Ch 5500M_ac_Mode 7.408 6.923 0 10.183 11 0.817
BW 20M_Ch 5560M_a_Mode 7.512 6.893 0 10.224 11 0.776
BW 20M_Ch 5560M_n_Mode 7.8 6.514 0 10.215 11 0.785
BW 20M_Ch 5560M_ac_Mode 727 6.801 0 10.052 11 0.948
BW 20M_Ch 5700M_a_Mode 6.102 6.321 0 9.223 11 1.777
BW 20M_Ch 5700M_n_Mode 6.292 6.196 0 9.255 11 1.745
BW 20M_Ch 5700M_ac_Mode 5.725 6.104 0 8.929 11 2.071
BW 40M_Ch 5510M_n_Mode 3.013 3.03 0 6.032 11 4.968
BW 40M_Ch 5510M_ac_Mode 2.892 3.102 0 6.009 11 4.991
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BW 40M_Ch 5550M_n_Mode 3.597 3.869 6.745 11 4.255
BW 40M_Ch 5550M_ac_Mode 3.795 3.357 6.592 11 4.408
BW 40M_Ch 5670M_n_Mode 3.308 2.277 5.833 11 5.167
BW 40M_Ch 5670M_ac_Mode 3.024 2.967 6.006 11 4.994
BW 80M_Ch 5530M_ac_Mode 0.485 0.79 3.65 11 7.35
BW 80M_Ch 5690M_ac_Mode 0.24 -0.001 3.01 11 7.99

Table 12. PSD table (MIMO)
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Electromagnetic Compatibility Criteria for Intentional Radiators

§15.407(b)(2 - 3) & (6 —7) Undesirable Emissions

Test Requirements:

Test Procedure:

Test Results:

Test Engineer(s):

Test Date(s):

§ 15.407(b)(2): For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of
the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

§ 15.407(b)(3): For transmitters operating in the 5.47-5.725 GHz band: All emissions outside
of the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

§ 15.407(b)(6): Unwanted emissions below 1 GHz must comply with the general field strength
limits set forth in Section 15.209. Further, any U-NII devices using an AC power line are
required to comply also with the conducted limits set forth in Section 15.207.

§ 15.407(b)(7): The provisions of Section 15.205 of this part apply to intentional radiators
operating under this section.

The EUT was placed on a non-conducting stand on a turntable in a chamber. To find the
maximum emission the EUT was set to transmit on low, mid, and high channels. Additionally,
the turntable was rotated 360 degrees, the EUT was oriented through its three orthogonal axes,
and the receive antenna height was varied in order to maximize emissions.

For frequencies from 30 MHz to 1 GHz, measurements were first made using a peak detector
with a 100 kHz resolution bandwidth. Emissions which exceeded the limits were re-measured
using a quasi-peak detector with a 100 kHz resolution bandwidth.

Above 1 GHz, measurements were made pursuant the method described in FCC KDB 789033
D02 General UNII Test Procedure New Rules vO1. The equation, EIRP=E + 20 log D — 104.8
was used to convert field strength to EIRP (E = field strength (dBuV/m) and D = Reference
measurement distance).

For emissions above 1 GHz and in restricted bands, measurements of the field strength were
made with a peak detector and an average detector and compared with the limits of 15.209.

As an alternative, according to FCC KDB 789033 D02 General UNII Test Procedure New
Rules v01, all emissions above 1 GHz that comply with the peak and average limits of 15.209
satisfy the requirements of unwanted emissions in 15.407.

For below 1 GHz, the EUT was compliant with the requirements of this section. Emissions that
appear to exceed the limits below 1GHz were investigated with a QP detector and found to be

blow the required limits.
For above 1 GHz, the EUT was compliant with the requirements of this section. Emissions
above 18 GHz where checked and only noise floor was observed.

Djed Mouada

December 19 to December 23, 2016
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Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 0.01 KHz, Amplitude Scale LOG 10 dB.

—— Corrected Data Limit1: 15.209 Average
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5.725E+09
~Wlargin 1:
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50 M_

Amplitude Units, dBu¥ /m
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Start Frequency: 5690MHz ~ Stop Frequency: 5760MHz

Plot 281. Undesirable Emissions, Average Band Edge BW 20M — CH 5320M A Mode
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START FREQ:5.32GHz STOP FREQ:5.46GHz. 10°

Plot 282. Undesirable Emissions, Average Band Edge BW 20M — CH 5320M AC Mode
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RBW: 1MHz VBW: 30Hz Attenuation: 4
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Plot 283. Undesirable Emissions, Average Band Edge BW 20M — CH 5320M N Mode
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Plot 284. Undesirable Emissions, Average Band Edge BW 20M — CH 5500M A Mode
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RBW: 1MHz VBW: 30Hz Attenuation: 4
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Plot 285. Undesirable Emissions, Average Band Edge BW 20M — CH 5500M AC Mode
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Plot 286. Undesirable Emissions, Average Band Edge BW 20M — CH 5500M N Mode
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RBW: 1MHz VBW: 30Hz Attenuation: 4
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STOP FREQ:5.46GHz. 10°

Plot 287. Undesirable Emissions, Average Band Edge BW 40M — CH 5310M AC Mode
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Plot 288. Undesirable Emissions, Average Band Edge BW 40M — CH 5310M N Mode
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Plot 289. Undesirable Emissions, Average Band Edge BW 40M — CH 5510M AC Mode
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Plot 290. Undesirable Emissions, Average Band Edge BW 40M — CH 5510M N Mode
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RBW: 1MHz VBW: 30Hz Attenuation: 4
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START FREQ:5.29GHz STOP FREQ:5.46GHz.10°
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Plot 291. Undesirable Emissions, Average Band Edge BW 8§0M — CH 5290M AC Mode
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Plot 292. Undesirable Emissions, Average Band Edge BW 80M — CH 5530M AC Mode
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RBW: 1MHz VBW: 3MHz Attenuation: 0
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Plot 293. Undesirable Emissions, Peak Band Edge BW 20M — CH 5320M A Mode
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Plot 294. Undesirable Emissions, Peak Band Edge BW 20M — CH 5320M AC Mode
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RBW: 1MHz VBW: 3MHz Attenuation: 0
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Plot 295. Undesirable Emissions, Peak Band Edge BW 20M — CH 5320M N Mode
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Plot 296. Undesirable Emissions, Peak Band Edge BW 20M — CH 5500M A Mode
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RBW: 1MHz VBW: 3MHz Attenuation: 0
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Plot 297. Undesirable Emissions, Peak Band Edge BW 20M — CH 5500M AC Mode
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Plot 298. Undesirable Emissions, Peak Band Edge BW 20M — CH 5500M N Mode

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 172 of 244



11
&M E I ® Electromagnetic Compatibility

Vuzix Corporation Intentional Radiators
M300 CFR Title 47, Part 15, Subpart E

RBW: 1MHz VBW: 3MHz Attenuation: 0

100 - = data i
m——15.209 Peak

Amplitude Unit: DBUV

50 - .

5.3 5.32 5.34 5.36 5.38 54
START FREQ:5.29GHz STOP FREQ:5.4GHz x10°

Plot 299. Undesirable Emissions, Peak Band Edge BW 40M — CH 5310M AC Mode
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Plot 300. Undesirable Emissions, Peak Band Edge BW 40M — CH 5310M N Mode
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Plot 301. Undesirable Emissions, Peak Band Edge BW 40M — CH 5510M AC Mode
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Plot 302. Undesirable Emissions, Peak Band Edge BW 40M — CH 5510M N Mode

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 174 of 244



— 1

SeMET:
Vuzix Corporation
M300

Electromagnetic Compatibility
Intentional Radiators
CFR Title 47, Part 15, Subpart E

Amplitude Unit: DBUV
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Plot 303. Undesirable Emissions, Peak Band Edge BW 80M — CH 5290M AC Mode
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Plot 304. Undesirable Emissions, Peak Band Edge BW 80M — CH 5530M AC Mode
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Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 0.01 KHz, Amplitude Scale LOG 10 dB.
—— Corrected Data Limit1: 15.209 Average
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Plot 305. Undesirable Emissions, Average Band Edge, 20Mz — 5725, A Mode

Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 3 MHz, Amplitude Scale LOG 10 dB.
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Plot 306. Undesirable Emissions, Peak Band Edge, 20Mz — 5725, A Mode
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Plot 307. Undesirable Emissions, Average Band Edge, 20Mz — 5725, AC Mode

Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 3 MHz, Amplitude Scale LOG 10 dB.
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Plot 308. Undesirable Emissions, Peak Band Edge, 20Mz — 5725, AC Mode
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Plot 309. Undesirable Emissions, Average Band Edge, 40Mz — 5725, AC Mode

Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 3 MHz, Amplitude Scale LOG 10 dB.
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Plot 310. Undesirable Emissions, Peak Band Edge, 40Mz — 5725, AC Mode
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Plot 311. Undesirable Emissions, Average Band Edge, 20Mz — 5725, N Mode

Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 3 MHz, Amplitude Scale LOG 10 dB.
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Plot 312. Undesirable Emissions, Peak Band Edge, 20Mz — 5725, N Mode
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Plot 313. Undesirable Emissions, Average Band Edge, 40Mz — 5725, N Mode

Attenuation 0dB, Resolution Bandwidth 1 MHz, Video Bandwidth 3 MHz, Amplitude Scale LOG 10 dB.
—— Caorrected Data Limit1: 15209 Peak
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Plot 314. Undesirable Emissions, Peak Band Edge, 40Mz — 5725, N Mode
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Plot 315. Undesirable Emissions, Average Band Edge, BW 80M CH 5725M, AC Mode
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Plot 316. Undesirable Emissions, Peak Band Edge, BW 80M CH 5725M, AC Mode
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Plot 318. Undesirable Emissions, Average A, 20M, 5280, 1-7GHz
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Plot 319. Undesirable Emissions, Average A, 20M, 5320, 1-7GHz
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Plot 320. Undesirable Emissions, Average A, 20M, 5500, 1-7GHz
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Plot 321. Undesirable Emissions, Average A, 20M, 5600, 1-7GHz
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Plot 322. Undesirable Emissions, Average A, 20M, 5700, 1-7GHz

MET Report: EMC91667-FCC407 UNII 2 Rev. 4

© 2017, MET Laboratories, Inc.

Page 184 of 244



— 1

SeMET:
Vuzix Corporation
M300

Electromagnetic Compatibility
Intentional Radiators
CFR Title 47, Part 15, Subpart E

Amplitude Unit: DBUV

RBW: 1MHz VBW: 1KHz Attenuation: 10

100 [ ata 1
m— 15.209 Average n
a0 X: 5.266e+09 T
Y:93.72
80 1
TOr b
60 1
0T l/
40 N
0r 1
1 2 3 4 5 6 7
START FREQ:1GHz STOP FREQ:7GHz . 10%

Plot 323. Undesirable Emissions, Average AC, 20M, 5260, 1-7GHz
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Plot 324. Undesirable Emissions, Average AC, 20M, 5280, 1-7GHz
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Plot 325. Undesirable Emissions, Average AC, 20M, 5320, 1-7GHz
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Plot 326. Undesirable Emissions, Average AC, 20M, 5500, 1-7GHz
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Plot 327. Undesirable Emissions, Average AC, 20M, 5600, 1-7GHz
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Plot 328. Undesirable Emissions, Average AC, 20M, 5700, 1-7GHz
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Plot 329. Undesirable Emissions, Average AC, 40M, 5270, 1-7GHz
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Plot 330. Undesirable Emissions, Average AC, 40M, 5310, 1-7GHz
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Plot 331. Undesirable Emissions, Average AC, 40M, 5510, 1-7GHz
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Plot 332. Undesirable Emissions, Average AC, 40M, 5550, 1-7GHz
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Plot 333. Undesirable Emissions, Average AC, 40M, 5670, 1-7GHz
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Plot 334. Undesirable Emissions, Average AC, 80M, 5290, 1-7GHz
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Plot 335. Undesirable Emissions, Average AC, 80M, 5290, 7-18GHz
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Plot 336. Undesirable Emissions, Average AC, 80M, 5530, 1-7GHz
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Plot 337. Undesirable Emissions, Average AC, 80M, 5530, 7-18GHz
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Plot 338. Undesirable Emissions, Average AC, 80M, 5690, 1-7GHz
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Plot 339. Undesirable Emissions, Average AC, 80M, 5690, 7-15GHz
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Plot 340. Undesirable Emissions, AverageN, 20M, 5260, 1-7GHz
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Plot 341. Undesirable Emissions, Average N, 20M, 5280, 1-7GHz
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Plot 342. Undesirable Emissions, Average N, 20M, 5320, 1-7GHz
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Plot 343. Undesirable Emissions, Average N, 20M, 5500, 1-7GHz
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Plot 344. Undesirable Emissions, Average N, 20M, 5600, 1-7GHz
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Plot 345. Undesirable Emissions, Average N, 20M, 5700, 1-7GHz
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Plot 346. Undesirable Emissions, Average N, 40M, 5270, 1-7GHz
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Plot 347. Undesirable Emissions, Average N, 40M, 5310, 1-7GHz
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Plot 348. Undesirable Emissions, Average N, 40M, 5510, 1-7GHz
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Plot 349. Undesirable Emissions, Average N, 40M, 5550, 1-7GHz
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Plot 350. Undesirable Emissions, Average N, 40M, 5670, 1-7GHz
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Plot 351. Undesirable Emissions, Peak A, 20M, 5260, 1-7GHz
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Plot 352. Undesirable Emissions, Peak A, 20M, 5280, 1-7GHz
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Plot 361. Undesirable Emissions, Peak AC, 20M, 5600, 1-7GHz
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Plot 362. Undesirable Emissions, Peak AC, 20M, 5700, 1-7GHz
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MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 206 of 244



— 1

SeMET:
Vuzix Corporation
M300

Electromagnetic Compatibility

Intentional Radiators

CFR Title 47, Part 15, Subpart E

110

90

80

70

60

Amplitude Unit: DBUV

50

40

100

RBW: 1MHz VBW: 3MHz Attenuation: 10

— ]l
m— 15209 Poak

Y:100.6

X: 5.662e+09

Ju—

1 2 3 4 5

6

START FREQ:1GHz STOP FREQ:7GHz

7
x10%

Plot 367. Undesirable Emissions, Peak AC, 40M, 5670, 1-7GHz
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Plot 370. Undesirable Emissions, Peak AC, 80M, 5530, 1-7GHz
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Plot 379. Undesirable Emissions, Peak N, 20M, 5700, 1-7GHz
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Plot 381. Undesirable Emissions, Peak N, 40M, 5310, 1-7GHz
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Electromagnetic Compatibility Criteria for Intentional Radiators

§ 15.407(b)(6)

Test Requirement(s):

Test Procedure:

Test Results:

Test Engineer(s):

Test Date(s):

Conducted Emissions

§ 15.407 (b)(6): Any U-NII devices using an AC power line are required to comply also with
the conducted limits set forth in §15.207.

§ 15.207 (a): For an intentional radiator that is designed to be connected to the public utility
(AC) power line, the radio frequency voltage that is conducted back onto the AC power line on
any frequency or frequencies, within the band 150 kHz to 30MHz, shall not exceed the limits in
the following table, as measured using a 50 pH/50 X line impedance stabilization network
(LISN). Compliance with the provisions of this paragraph shall be based on the measurement of
the radio frequency voltage between each power line and ground at the power terminal. The
lower limit applies at the boundary between the frequency ranges.

Frequency range § 15.207(a), Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
*0.15- 0.45 66 — 56 56 - 46
0.45-0.5 56 46
0.5-30 60 50

Table 13. Conducted Limits for Intentional Radiators from FCC Part 15 § 15.207(a)

The EUT was placed on a non-metallic table inside a screen room. The EUT was situated such
that the back of the EUT was 0.4 m from one wall of the vertical ground plane, and the
remaining sides of the EUT were no closer than 0.8 m from any other conductive surface. The
EUT was powered from a 50 Q/50 puH Line Impedance Stabilization Network (LISN). The
EMC receiver scanned the frequency range from 150 kHz to 30 MHz. Conducted Emissions
measurements were made in accordance with ANSI C63.4-2014 "Methods and Measurements of
Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of
9kHz to 40 GHz". Scans were performed with the transmitter on.

The EUT was compliant with requirements of this section. Measured emissions were within
applicable limits.

Djed Mouada

December 19, 2016
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Plot 386. Conducted Emissions, 15.207(a), Phase Line
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15.207(a) Conducted Emissions Test Results

Job Number 91667, Vuzix Corporation, Vuzix Smart Glasses,
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Plot 387. Conducted Emissions, 15.207(a), Neutral Line
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A. DFS Requirements

Requirement Operational Mode
Client Client
Without With
Master Radar Radar
Detection Detection
Neon-Occupancy Period Not Yes
Yes required
DFS Detection Threshold Yes Not Yes
required
Channel Availability Check Time | Yes Not Not
required required
U-NII Detection Bandwidth Yes Not Yes
required

Table 14. Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client
with Radar Detection

Client Without
Radar Detection

DFS Detection Threshold Yes Not required

Channel Closing Transmission Time Yes Yes

Channel Move Time Yes Yes

U-NII Detection Bandwidth Yes Not required

Additional requirements for devices Master Device or Client Client Without

with multiple bandwidth modes with Radar Detection Radar Detection

U-NII Detection Bandwidth and All BW modes must be Not required

Statistical Performance Check tested

Channel Move Time and Channel Test using widest BW mode | Test using the widest

Closing Transmission Time available BW mode available
for the link

All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include
several frequencies within the radar detection bandwidth and frequencies near the edge of
the radar detection bandwidth. For 802.11 devices 1t 1s suggested to select frequencies in
each of the bonded 20 MHz channels and the channel center frequency:.

Table 15. Applicability of DFS Requirements During Normal Operation
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Maximum Transmit Power Value

(See Notes 1, 2, and 3)

EIRP = 200 mulliwatt -64 dBm

EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 mulliwatt that do not meet the power spectral -64 dBm

density requirement

Note 1: This 15 the level at the input of the receiver assunung a () dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transnussion waveforms to account for variations in measurement equipment. This will ensure that the
test signal 15 at or above the detection threshold level to tngger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911
D01,

Table 16. DFS Detection Thresholds for Master or Client Devices Incorporating DFS

Parameter Value
Non-occupancy period Minmmum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds
See Note 1.
Channel Closing Transmission Time 200 mulliseconds + an
aggregate of 60

milliseconds over
remaining 10 second
period.

See Notes 1 and 2.

U-NII Detection Bandwidth Mimmum 100% of the U-
NII 99% transmission
power bandwidth. See
Note 3.

Note 1: Channel Move Time and the Chamnnel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time 1s comprised of 200 milliseconds starting at
the begmning of the Channel Move Time plus any additional intermittent control signals required
to facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between
fransmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For
each frequency step the nimmum percentage of detection 1s 90 percent. Measurements are
performed with no data traffic.

Table 17. DFS Response Requirement Values
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B. Radar Test Waveforms

This section provides the parameters for required test waveforms, minimum percentage of successful detections,
and the minimum number of trials that must be used for determining DFS conformance. Step intervals of 0.1
microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the number of pulses will
be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Mmimum | Mimmmum
Type Width (usec) Percentage of | Number
(usec) Successful of
Detection Trials
0 1 1428 18 See Note 1 See Note
1
1 1 Test A: 15 unique (1 60% 30
PEI values '|a 360 )
randomly selected | Roundup .r
from the list of 23 |[ 19-10°
PRI values in .L PRI
Table 5a - =~
Test B: 15 unique
PRI values
randomly selected
within the range
of 518-3066 psec,
with a mmimum
increment of 1
usec, excluding
PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Apgrepate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the short pulse radar types 2 through 4. If more than
30 waveforms are used for short pulse radar types 2 through 4, then each additional waveform must also be
unique and not repeated from the previous waveforms. If more than 30 waveforms are used for Short Pulse Radar
Typel, then each additional waveform is generated with Test B and must also be unique and not repeated from the
previous waveforms in Tests A or B.
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Pulse Repetition Pulse Repetition Frequency Pulse Repetition
Frequency (Pulses Per Second) Interval
Number (Microseconds)

1 1930.5 518
2 1858.7 538
3 17921 558
4 17301 578
5 1672.2 598
6 1618.1 618
7 1567 4 638
8 1519.8 658
9 1474.9 678
10 14327 698
11 1392.8 718
12 1355 738
13 13193 758
14 12853 778
15 12531 798
16 12225 818
17 1193.3 638
18 1165.6 858
19 1139 878
20 1113.6 898
21 10893 918
22 1066.1 938
23 326.2 3066

Table 18. Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

. Minimum
Radar Pl.llse Cl.nrp Number of Number of | Percentage of | Minimum
Width Width PRI (usec) Pulses per .
Type (usec) (MHz) Bursts Bursts Successful Trials
H Detection
5 50-100 5-20 1000-2000 1-3 8-20 80% 30

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the Long Pulse
radar test signal. If more than 30 waveforms are used for the Long Pulse radar test signal, then each additional
waveform must also be unique and not repeated from the previous waveforms.

Each waveform is defined as follows:

1)
2)

3)

4)

5)

6)

7

The transmission period for the Long Pulse Radar test signal is 12 seconds.

There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts being randomly
chosen. This number is Burst_Count.

Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly chosen. Each Burst within
the 12 second sequence may have a different number of pulses.

The pulse width is between 50 and 100 microseconds, with the pulse width being randomly chosen. Each
pulse within a Burst will have the same pulse width. Pulses in different Bursts may have different pulse
widths.

Each pulse has a linear FM chirp between 5 and 20 MHz, with the chirp width being randomly chosen. Each
pulse within a Burst will have the same chirp width. Pulses in different Bursts may have different chirp
widths. The chirp is centered on the pulse. For example, with radar frequency of 5300 MHz and a 20 MHz
chirped signal, the chirp starts at 5290 MHz and ends at 5310 MHz.

If more than one pulse is present in a Burst, the time between the pulses will be between 1000 and 2000
microseconds, with the time being randomly chosen. If three pulses are present in a Burst, the time between
the first and second pulses is chosen independently of the time between the second and third pulses.

The 12 second transmission period is divided into even intervals. The number of intervals is equal to
Burst_Count. Each interval is of length (12,000,000 / Burst_Count) microseconds. Each interval contains
one Burst. The start time for the Burst, relative to the beginning of the interval, is between 1 and
[(12,000,000 / Burst_Count) — (Total Burst Length) + (One Random PRI Interval)] microseconds, with the
start time being randomly chosen. The step interval for the start time is 1 microsecond. The start time for
each Burst is chosen independently.

A representative example of a Long Pulse radar test waveform:

The total test signal length is 12 seconds.

8 Bursts are randomly generated for the Burst_Count.

Burst 1 has 2 randomly generated pulses.

The pulse width (for both pulses) is randomly selected to be 75 microseconds.

The PRI is randomly selected to be at 1213 microseconds.

Bursts 2 through 8 are generated using steps 3 — 5.

Each Burst is contained in even intervals of 1,500,000 microseconds. The starting location for Pulse 1, Burst
1 is randomly generated (1 to 1,500,000 minus the total Burst 1 length + 1 random PRI interval) at the
325,001 microsecond step. Bursts 2 through 8 randomly fall in successive 1,500,000 microsecond intervals
(i.e. Burst 2 falls in the 1,500,001 — 3,000,000 microsecond range).
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Long Pulse Radar Test Signal VWaveform
12 Second Transmission

Start 12 Sec

Il DR EE KN -

‘ Burst 1 ‘ Burst 2 ‘ Burst 3 ‘ Burst 4 ‘ ‘ Burst N ‘
Burst
Interval

Figure 1. Long Pulse Radar Test Signal Waveform
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Frequency Hopping Radar Test Waveform

. Hopping Minimum
Radar P'.llse PRI Pulses Hopping Sequence Percentage of Minimum
Width per Rate .
Type (usec) (usec) Hop (kHz) Length Successful Trials
u (msec) Detection
6 1 333 9 333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The hopping
sequence is different for each waveform and a 100-length segment is selectedl from the hopping sequence
defined by the following algorithm:

The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies from
5250 — 5724 MHz. Next, the frequency that was just chosen is removed from the group and a frequency is
randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the
group are always treated as equally likely.
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C. Radar Waveform Calibration

Calibration of the DFS test was done using a radiated method. A signal generator capable of producing all radar
pulse types (0-6) was connected to a transmitting antenna. A receive antenna, through an external pre-amp was
connected to a spectrum analyzer. The spectrum analyzer was set to a zero span with a peak detector and an RBW
and VBW of 3 MHz. The transmit and receive antennas were vertically polarized during this calibration.

With the signal generator and spectrum analyzer tuned to the test frequency, each radar pulse was triggered and
observed on the spectrum analyzer. The DFS Detection Threshold was verified for each radar pulse type (0-6).

During this process there were no transmissions by either the Master or Client Device.

TX Antenna RX Antenna

Radar Spectrum
Generator Pre-Amp [= Analyzer

Figure 2. Radiated DFS Calibration Block Diagram

I

5.510 000 000 000 000 a0 |
= : -

Photograph 1. DFS Radar Test Signal Generator
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Radar Waveform Calibration
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V. DFS Test Procedure and Test Results
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A. DFS Test Setup

1. A spectrum analyzer is used as a monitor to verify that the Unit Under Test (EUT) has vacated the Channel
within the Channel Closing Transmission Time and Channel Move Time, and does not transmit on a Channel
during the Non-Occupancy Period after the detection and subsequent Channel move. It is also used to

monitor EUT transmissions during the Channel Availability Check Time.

2. The test setup, which consists of test equipment and equipment under test (EUT), is diagrammed in Figure 3.

Client
O
Spectrum
Hor At Analyzer
orn Ant.
O
Radar
Signal
Generator
O >
UuT
o (Master)
> D= 3m
Figure 3. Test Setup Diagram
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B. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time,
and Non-Occupancy Period

Test Requirements:

Test Procedure:

Test Results:

Test Engineer(s):

Test Date(s):

Test Date(s):

§15.407(h)(2)(iii) Channel Move Time. After a radar's presence is detected, all transmissions
shall cease on the operating channel within 10 seconds. Transmissions during this period shall
consist of normal traffic for a maximum of 200 ms after detection of the radar signal. In
addition, intermittent management and control signals can be sent during the remaining time to
facilitate vacating the operating channel.

§15.407(h)(2)(iv) Non-occupancy Period. A channel that has been flagged as containing a radar
system, either by a channel availability check or in-service monitoring, is subject to a non-
occupancy period of at least 30 minutes. The non-occupancy period starts at the time when the
radar system is detected.

KDB 905462 §5.1 Test using widest BW mode available.

The EUT was setup as a client device and associated with a master device. A test file was
streamed from the Master device to the Client device for the entire period of the test. A Radar

Burst of type 0 with a level equal to the DFS Detection Threshold + 1 dB was used.

A radar pulse was generated while the EUT was transmitting. A spectrum analyzer set to a zero
span was used to observe the transmission of the EUT at the end of the burst.

The EUT was compliant with the requirements of this section. The channel move time was
determined to be compliant by adding the the burst time values (the aggregate value is less than
250ms)

Djed Mouada

12/19/16

07/19/16
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Mkr1  15s
Ref-10 dBm #Atten 0 dB -66.64 dBm
Peak
Log
10
dB/

Span 0 Hz
VBW 3 MHz Sweep 15 s (401 pts)

Channel Move Time
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5 Agilent R T

Channel Close
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VI. Test Equipment
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Test Equipment

Calibrated test equipment utilized during testing was maintained in a current state of calibration per the requirements of
ISO/IEC 17025:2005.

MET Asset # Equipment Manufacturer Model Last Cal Date Cal Due Date
SIGNAL AGILENT
1T871 GENERATOR TECHNOLOGIES N5172B 9/03/2016 08/04/2017
1T4483 ANTENNA; HORN ETS-LINDGREN 3117 10/08/2015 04/08/2017
PSA SPECTRUM
1T4771 ANALYZER AGILENT TECHNOLOGIES E4446A 8/10/2016 2/10/2018
SEMI-ANECHOIC
1T4300B 3M CHAMBER # 1 EMC TEST SYSTEMS NONE 01/11/2015 01/11/2018
D (2043A-1) (IC)
1T4409 EMI RECEIVER ROHDE & SCHWARZ ESIB7 12/7/2016 12/7/2018
1T4751 AN];FIEEIEA ) SUNOL SCIENCES JB6 2/26/2016 8/26/2017
AFS42-
PRE-AMPLIFIER,
331T4442 MICROWAVE MITEQ 010012(3)(1)30—30— SEE NOTE
Table 19. Test Equipment List
Note:  Functionally tested equipment is verified using calibrated instrumentation at the time of testing.
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VII. Certification & User’s Manual
Information
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Certification & User’s Manual Information

L.

Certification Information

The following is extracted from Title 47 of the Code of Federal Regulations, Part 2, Subpart I — Marketing of Radio
frequency devices:

§ 2.801 Radio-frequency device defined.

As used in this part, a radio-frequency device is any device which in its operation is capable of Emitting radio-frequency
energy by radiation, conduction, or other means. Radio- frequency devices include, but are not limited to:

(a)
(b)
(©)
(d

The various types of radio communication transmitting devices described throughout this chapter.
The incidental, unintentional and intentional radiators defined in Part 15 of this chapter.
The industrial, scientific, and medical equipment described in Part 18 of this chapter.

Any part or component thereof which in use emits radio-frequency energy by radiation, conduction, or other
means.

§ 2.803 Marketing of radio frequency devices prior to equipment authorization.

(a)

(d

Except as provided elsewhere in this chapter, no person shall sell or lease, or offer for sale or lease (including
advertising for sale or lease), or import, ship or distribute for the purpose of selling or leasing or offering for sale
or lease, any radio frequency device unless:

(1) In the case of a device subject to certification, such device has been authorized by the Commission in
accordance with the rules in this chapter and is properly identified and labeled as required by §2.925 and
other relevant sections in this chapter; or

(2) In the case of a device that is not required to have a grant of equipment authorization issued by the
Commission, but which must comply with the specified technical standards prior to use, such device also
complies with all applicable administrative (including verification of the equipment or authorization under a
Declaration of Conformity, where required), technical, labeling and identification requirements specified in
this chapter.

Notwithstanding the provisions of paragraph (a) of this section, the offer for sale solely to business, commercial,
industrial, scientific or medical users (but not an offer for sale to other parties or to end users located in a
residential environment) of a radio frequency device that is in the conceptual, developmental, design or pre-
production stage is permitted prior to equipment authorization or, for devices not subject to the equipment
authorization requirements, prior to a determination of compliance with the applicable technical requirements
provided that the prospective buyer is advised in writing at the time of the offer for sale that the equipment is
subject to the FCC rules and that the equipment will comply with the appropriate rules before delivery to the
buyer or to centers of distribution.
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(e)(1) Notwithstanding the provisions of paragraph (a) of this section, prior to equipment authorization or

determination of compliance with the applicable technical requirements any radio frequency device may be
operated, but not marketed, for the following purposes and under the following conditions:

(i) Compliance testing;

(ii)) Demonstrations at a trade show provided the notice contained in paragraph (c)
of this section is displayed in a conspicuous location on, or immediately adjacent to, the device;

(iii) Demonstrations at an exhibition conducted at a business, commercial, industrial, scientific or medical
location, but excluding locations in a residential environment, provided the notice contained in paragraphs (c)
or (d) of this section, as appropriate, is displayed in a conspicuous location on, or immediately adjacent to,
the device;

(iv) Evaluation of product performance and determination of customer acceptability, provided such operation
takes place at the manufacturer's facilities during developmental, design or pre-production states; or

(v) Evaluation of product performance and determination of customer acceptability where customer acceptability
of a radio frequency device cannot be determined at the manufacturer's facilities because of size or unique
capability of the device, provided the device is operated at a business, commercial, industrial, scientific or
medical user's site, but not at a residential site, during the development, design or pre-production stages.

(e)(2) For the purpose of paragraphs (e)(1)(iv) and (e)(1)(v) of this section, the term manufacturer's facilities includes
the facilities of the party responsible for compliance with the regulations and the manufacturer’s premises, as well
as the facilities of other entities working under the authorization of the responsible party in connection with the
development and manufacture, but not the marketing, of the equipment.

® For radio frequency devices subject to verification and sold solely to business, commercial, industrial, scientific
and medical users (excluding products sold to other parties or for operation in a residential environment), parties
responsible for verification of the devices shall have the option of ensuring compliance with the applicable
technical specifications of this chapter at each end user's location after installation, provided that the purchase or
lease agreement includes a proviso that such a determination of compliance be made and is the responsibility of
the party responsible for verification of the equipment.
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Certification & User’s Manual Information

The following is extracted from Title 47 of the Code of Federal Regulations, Part 2, Subpart J — Equipment
Authorization Procedures:

§ 2.901 Basis and Purpose

(a) In order to carry out its responsibilities under the Communications Act and the various treaties and international
regulations, and in order to promote efficient use of the radio spectrum, the Commission has developed technical
standards for radio frequency equipment and parts or components thereof. The technical standards applicable to
individual types of equipment are found in that part of the rules governing the service wherein the equipment is to
be operated.! In addition to the technical standards provided, the rules governing the service may require that
such equipment be verified by the manufacturer or importer, be authorized under a Declaration of Conformity, or
receive an equipment authorization from the Commission by one of the following procedures: certification or
registration.

b) The following sections describe the verification procedure, the procedure for a Declaration of Conformity, and the
procedures to be followed in obtaining certification from the Commission and the conditions attendant to such a
grant.

§ 2.907 Certification.

(a) Certification is an equipment authorization issued by the Commission, based on representation and test data
submitted by the applicant.

(b) Certification attaches to all units subsequently marketed by the grantee which are identical (see Section 2.908) to
the sample tested except for permissive changes or other variations authorized by the Commission pursuant to
Section 2.1043.

" In this case, the equipment is subject to the rules of Part 15. More specifically, the equipment falls under Subpart B
(of Part 15), which deals with unintentional radiators.
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Certification & User’s Manual Information
§ 2.948 Description of measurement facilities.

(a) Each party making measurements of equipment that is subject to an equipment authorization under Part 15 or Part
18 of this chapter, regardless of whether the measurements are filed with the Commission or kept on file by the
party responsible for compliance of equipment marketed within the U.S. or its possessions, shall compile a
description of the measurement facilities employed.

D If the measured equipment is subject to the verification procedure, the description of the measurement
facilities shall be retained by the party responsible for verification of the equipment.

(i) If the equipment is verified through measurements performed by an independent laboratory, it is
acceptable for the party responsible for verification of the equipment to rely upon the
description of the measurement facilities retained by or placed on file with the Commission by
that laboratory. In this situation, the party responsible for the verification of the equipment is
not required to retain a duplicate copy of the description of the measurement facilities.

(i) If the equipment is verified based on measurements performed at the installation site of the
equipment, no specific site calibration data is required. It is acceptable to retain the description
of the measurement facilities at the site at which the measurements were performed.

2 If the equipment is to be authorized by the Commission under the certification procedure, the description
of the measurement facilities shall be filed with the Commission's Laboratory in Columbia, Maryland.
The data describing the measurement facilities need only be filed once but must be updated as changes
are made to the measurement facilities or as otherwise described in this section. At least every three
years, the organization responsible for filing the data with the Commission shall certify that the data on
file is current.
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Label and User’s Manual Information

The following is extracted from Title 47 of the Code of Federal Regulations, Part 15, Subpart A — General:

§ 15.19 Labeling requirements.

(a) In addition to the requirements in Part 2 of this chapter, a device subject to certification or verification shall be
labeled as follows:

ey

@

3

“

&)

Receivers associated with the operation of a licensed radio service, e.g., FM broadcast under Part 73 of
this chapter, land mobile operation under Part 90, etc., shall bear the following statement in a
conspicuous location on the device:

This device complies with Part 15 of the FCC Rules. Operation is subject to the condition
that this device does not cause harmful interference.

A stand-alone cable input selector switch, shall bear the following statement in a conspicuous location on
the device:

This device is verified to comply with Part 15 of the FCC Rules for use with cable
television service.

All other devices shall bear the following statement in a conspicuous location on the device:

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) This device may not cause harmful interference, and (2) this device must accept any
interference received, including interference that may cause undesired operation.

Where a device is constructed in two or more sections connected by wires and marketed together, the
statement specified under paragraph (a) of this section is required to be affixed only to the main control
unit.

When the device is so small or for such use that it is not practicable to place the statement specified
under paragraph (a) of this section on it, the information required by this paragraph shall be placed in a
prominent location in the instruction manual or pamphlet supplied to the user or, alternatively, shall be
placed on the container in which the device is marketed. However, the FCC identifier or the unique
identifier, as appropriate, must be displayed on the device.

§ 15.21 Information to user.

The users manual or instruction manual for an intentional or unintentional radiator shall caution the user that changes
or modifications not expressly approved by the party responsible for compliance could void the user's authority to
operate the equipment.

MET Report: EMC91667-FCC407 UNII 2 Rev. 4 © 2017, MET Laboratories, Inc. Page 242 of 244



—1 1 7
& M E I ® Electromagnetic Compatibility

Vuzix Corporation Certification & User’s Manual Information
M300 CFR Title 47, 15.407 Subpart E

Verification & User’s Manual Information

The following is extracted from Title 47 of the Code of Federal Regulations, Part 15, Subpart B — Unintentional
Radiators:

§ 15.105 Information to the user.

(a) For a Class A digital device or peripheral, the instructions furnished the user shall include the following or
similar statement, placed in a prominent location in the text of the manual:

Note: This equipment has been tested and found to comply with the limits for a Class A digital device,
pursuant to Part 15 of the FCC Rules. These limits are designed to provide reasonable protection against
harmful interference when the equipment is operated in a commercial environment. This equipment
generates, uses, and can radiate radio frequency energy and, if not installed and used in accordance with
the instruction manual, may cause harmful interference to radio communications. Operation of this
equipment in a residential area is likely to cause harmful interference in which case the user will be
required to correct the interference at own expense.

(b) For a Class B digital device or peripheral, the instructions furnished the user shall include the following or
similar statement, placed in a prominent location in the text of the manual:

Note: This equipment has been tested and found to comply with the limits for a Class B digital
device, pursuant to Part 15 of the FCC Rules. These limits are designed to provide reasonable
protection against harmful interference when the equipment is operated in a residential
environment. This equipment generates, uses, and can radiate radio frequency energy and, if not
installed and used in accordance with the instruction manual, may cause harmful interference to
radio communications. However, there is no guarantee that interference will not occur in a
particular installation. If this equipment does cause harmful interference to radio or television
reception, which can be determined by turning the equipment off and on, the user is encouraged to
try to correct the interference by one or more of the following measures:

— Reorient or relocate the receiving antenna.
— Increase the separation between the equipment and receiver.
— Connect the equipment into an outlet on a circuit different from that to which the receiver is connected.

— Consult the dealer or an experienced radio/TV technician for help.
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